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3ATBEP/IZKEHO
Hakas MinicTepcTBa OXOpoHU
30pOB’s YKpaiHu
AL_0F L0 Ne /950

Peecrpalliiine nocsigueHus

Ne 4 /188G 3 f02/EX

Ilepeknax yKpaiHCBKOIO MOBOIO, AaBTEHTHUHICTh SKOro MiATBEp/UKEeHa 3asBHUKOM a6o
YNOBHOBAKEHHM HHM TMPEACTABHMKOM, iHpopMauii Mpo 3acTOCyBaHHA JiKapchbKoro 3acoly,
3aTBEP/UKEHOT BIAIMOBIIHO 10 HOPMaTHBHUX BUMOT KpaiHu 3asBHuKa/BupobHKKa, 1110 BiANOBIAAOTH
craHaapraM, pekomenaosanuM BOO3, 3acBiguenuii nianucom 3asBHUKa ab0 yMOBHOBAXEHOTO HUM
npeAcTaBHHKA

3agBHUK, KpaiHa: MIKPO JABC JIMITEX, Inais
MICRO LABS LIMITED, India

Bupo6Huk, kpaiHa: MIKPO JABC JIMITE/, Inais
MICRO LABS LIMITED, India

Moxkcudokcanun TadaeTku, mo gucneprywrses no 100 mr
Moxifloxacin 100 mg Dispersible Tablets

TabaeTKy, mo aucnepryroThes, mo 100 mr Nel00 (10x10) y Gnicrepax
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Mokcudinokcarun (y Burasai rizpoxnopuay) 100 mr WHOPAR uwactuna 4 Bepecens 2019
Tabnerxu, wo aMcnepryoTscs Po3ainu 6 & 7 onosneno: bepesens 2020
(Mikpo Jla6e Jlimitex), TB349

PEKOMEHAOBAHO WHO-PQ

KOPOTKA XAPAKTEPUCTHKA JIIKAPCBKOI'O 3ACOBY

L]a xopomka xapakxmepucmura aikapcoro2o 3acoby GoKycyemvea Ha WO20 3acmOCY6anHi Y paMKax
npexeanigpixayii BOO3. Pexomenoayii i3 3acmocyeanna 6asylomvca Ha kepienux npunyunax BOO3
ma Ha iHgopmayii cyeopux pezyiamopHux opeawie (mepmit, wo nioaseac nepeansioy).

Lleit npenapam moodice ompumyeamu 0036in Ha Oodamxoee abo iHuie 3acMOCYGaHHSI 6i0
HAYioHANbHUX Pe2yIAmOPHUX OP2aHis.

Cropinka 2 3 20
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Moxkcudinokcauns (y Burnani riapoxaopuay) 100 Mr WHOPAR uactuna 4 Bepecens 2019
Tabaerku, mo AMCNEpryrOThCA Posninu 6 & 7 onorneno: bepesens 2020
(Mikpo Jla6c Jlimitex), TB349

1. HA3BA JIIKAPCBKOI'O 3ACOBY
[TB349 Toprosa nassa]* (Mokcudokcauun TabneTku, wo aucnepryiotses no 100 mr)

2. SIKICHMH I KNIBKICHHUM CKJIAJL

Koxna Tabnerka, mo aMcnepryerbes, MiCTHT MOKCH(IOKCALMHY TipoXJIopu eksianentHo 100
MT MOKCH(IOKCALIHHY.

[loBHUH CNIMCOK 1ONOMDKHHUX PEYOBHH JMB. Y po3aini 6.1.

3. JIKAPCBKA ®OPMA

Tabnerkun

Tabnerku BiA CBITI0-)KOBTOrO J0 JKOBTOTO KONBOPY, KPYIJi, MJIOCKI, 3i CkomeHMM Kpaem, Ge3
NOKPHUTTA 3 rMUOOKOI0 PUCKOIO 3 oHOTrO GOKy i 31erka onykii, 3 TucHeHHsM "M" Han «100» Ha
iHmomy Gouii.

Tabnerky MoxHa po3ainuTH Ha piBHI 103M.

4. KJIHIYHI XAPAKTEPHCTHKHA

4.1 TepaneBTHYHI MOKA3aHH5

Mokcudnokcauun Tabnetku, mo aucnepryiothes no 100 Mr nokasaHii y MOE€OHAHHI 3 IHIIHMH
NPOTHTYOEPKYNbO3HMMH ~ TpenapartamMu s JiKyBaHHA  TyGepKyJbo3y, CHPHYMHEHOrO
Mycobacterium tuberculosis.

Moxkcudnokcauus Tabnerkd, WO aucrepryiotess no 100 Mr nokazaHuii  nMme  SK
aHTHMiKoGaKTepianbHuil npenapar Apyroi miHii, KoM aHTHMiKoGakTepiansHi npenapatu nepuwoi
NiHi{ He MiAXOAATH Yepe3 Pe3UCTEHTHICTH a60 HenepeHOCHMICTb.

Cnix posrnaaaru odiniiini HacTaHOBM i pekoMeHAauil wWon0 NikyBaHHA TyGepKynbosy. Obiuiiini
HaCTaHOBH, AK MPaBUIIO, BKIHOYAIOTH BKa3iBku BOO3 Ta MicLeBUX opraHiB 0XOpOHH 3110pOB’s.

Leit npooykm npusnavenuti ons nixyeanna oimed. Tum He mewwie, 6KloYeHa inghopmayin npo
PUBUKU 000 3aCMOCY6AHHA Y 00POCAUX (HANPUKAAO, npu 6azimuocmi ma 200Y6awnHi 2pyooio); e
3abesneqye docmyn 0o noénoi ingopmayii.

4.2 Cnocif 3acToCYyBaHHSA Ta J03H

JozyBanusi

it Baroio g0 30 kr i Bikom 10 15 pokis:

PekomenioBana no6oBa no3a ana aireit € Big 10 g0 15 Mr /kr macu Tina.

Hobose dosyeanna Mokcughnokcayun mabremox no 100 mz 6ionosiono 0o eazosux dianazonis
(KinoKicmb madnemox, u{o OuUcCnepzyomsca)

Bara nauieHra y kr 5-6 7-9 10-15 16-23 24-30
Kinpkicte Tabnerok Ha aens 0.8 1.5 2 3 4

Moxkcuiokcaunt TabneTkH, 1o AucHepryioThes no 100 Mr He pekOMeH/IyeThCs AITAM Baroio A0 5
K.

*Toprosi Ha3sn He npeksanidikyiorscs BOO3. Lle sixnosiganbhicTs, 1m0 noknages
OpraH 3 pery/iioBaHHA JiKapebKHX 3aco0iB.

Cropinka 3 3 20
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Mokcndnokcauns (y Burnsi rizpoxaopuay) 100 mr WHOPAR yactuna 4 Bepecens 2019
Tabnetkn, mo AMCNEPryOThHCH Posainu 6 & 7 onoeneno: Bepesens 2020
(Mikpo Jla6e Jlimiten), TB349

Moxkcudnokcauus TabneTku, mo AucnepryroTses mo 100 Mr He peKoMeHIyETbeA ITAM i MimliTKam
Baroro noHan 30 kr i BikoM Big 15 pokiB, fiki MOXKyTb NpuiiMaTi MokcudaokcaunH Tabnerku no 400
MT.

Ilopywennsa ¢hynxyii nupox

Kopekuia no3u He norpiOHa nauieHTam i3 mopyweHHsmu ¢yHkuii HHpok abo nauieHTam, sKi
nepebyBaloTe Ha XPOHIYHOMY Jiaji3i, BK/IKOYAIOYM remojiania Ta nocTiiHMi amOynatopHuii
NepHTOHEeANbHHUIT Aiani3 (auB. posain 5.2).

Ilopyuienns ghynxyii nevinku
Kopurypanus f03yBaHHs He NOTPiOHO NpH NeYiHKOBii HEAOCTATHOCTI.

Jloou noxunozo eixy
VY mozieil noXuioro Biky He NOoTpiOHO KOPUTyBaTH J03yBaHH.

IIponywena dosza ma 6r06anHa nicas 66e0eHHs 003U

Baxnuso, mo0 nauieHT BXKUBAB JIIKH PEryispHO 3a Nnpu3HayeHHsM. [TponylueHi H03W MOXYTb
30iMBIINTH PU3MK CTIHKOCTI 10 MOKCH(IOKCALIMHY Ta 3HU3UTH HOro e()eKTHBHICTb.

TTauieHT NoBMHEH NMPUIHATH NMPOMYIUEHY 103y, SKIO Le cranocs MeHme 12 roau Tomy. SAkimio 3
MOMEHTY OakaHoro npuiomy 1031 MuHys0 Ginblue HiK 12 roauH, MaUieHT MOBHHEH MPOMYCTHTH
L0 103y Ta NPUHHATH HACTYNHY 3aMJaHOBaHy 103y Yy 3BHYaiHMii vac. [lauieHT He MOBUHEH
npuiiMaT NoABiliHy Q03Y.

Sxmo nauient submonas Mokcudnokcauun Tabnerky, wo aucnepryrorses no 100 mr npotsarom 1
FOIMHH Micis npuitomy, noTpibHO NpUifHATH AoAaTKOBY a03y. Skuo 6aroBoTa BUHKKaE Gibie Hixk
yepe3 roAMHY Micas MPUItoMY J103M, MALEHTY He NOTPiGHO MpHIiMaTH J0AaTKOBY A03Y, i BiH MOXKE
NPUHHATH HACTYNHY 103y, AK 3a3BHYail, KOIH Le HeoOXiaHo.

Cnoci6 3acTocyBanus

OpanbHe 3acTOCYBaHHA.

Moxkcudriokcaius TabneTku, wo aucnepryrotecs no 100 Mr MoXKHa npuitMaTH Mij yac ixki abo Mixk
il npuifoMamu.

Hayieumu eazoio 7 k2 i 6invue:

Heobxinny kinbkicth Mokcndmokcaunn taGnerok, mwo aucnepryiorses no 100 Mr ciifi po3sectH
npubmu3Ho B 10 Ma MUTHOT BOAM i MPOKOBTHYTH Belo cyMim. Cymim (TabieTku, po3seaeHi y Boi)
cnij BUKopueTaTH npotaroM 10 xBunuH. IToTim cii HeraiHo CrOXUTH A0AaTKOBU 06CAT BOMIM.
Tayieumu eazoro 5-6 k2:

Jlns BBeIeHHA MpaBHIIBHOI 103K HeoOXiaHui opanbHUi wnpuu Ha 10 M 3 MapKyBaHHAM 1o 1 M.
Opny Tabnerky Mokcndnokcauus no 100 mMr ciig possecti pisHo B 10 M NUTHOT BOAM i peTensHO
nepemimary. 8 M cymiwi cit HabpaTH B LIMPHLL i BBECTH JUTHHI.

4.3 TIporunoka3zaHHs

Moxkcudnokcauun TabneTku, 1o aucnepryiorses no 100 Mr npoTunokasaHmii:

o TlauienTaM 3 NiBUIIEHOIO YYTIHBICTIO 10 MOKCH}IOKCALMHY, IHIIKX XiHONOHIB a60 10 Gyb-
AKOT 3 IONOMI’KHHX Pe4OBHH, 110 HaBeAeHi y po3aini 6.1.

e [launientam i3 3aXBOPIOBAHHAMHM CYXOXKHJb, MOB’S3a8HHMH 3 JIIKYBaHHAM
aHamHesi

Cropinka 4 3 20
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Mokceudnokcaunn (y surnaai rigpoxnopuay) 100 mr WHOPAR uacruna 4 Bepecenn 2019
TabneTkn, wo aucnepryoThes Pozainu 6 & 7 onosneno: Bepesens 2020
(Mikpo Jla6c Jlimiten), TB349

e [lauientam 3 niaBHIIEHUM piBHeM TpaHcaMmiHa3 Oinblue HiX y 5 pasiB BHILE BEPXHBOI MEKi
HOPMH
Y 3B’a3ky 3i 3MiHaMM B enekTpodisionorii cepus, MiATBEPIKEHMMH HK JOKJIIHIYHUMH
JIOCIIUKEHHAMM, TaK i y mojeil, y Burnsai mopoxenus iuntepsamy QT, mokcudokcaumus
MPOTHITIOKA3aHO MaLieHTaMm 3:
® BpOJUKEHHM abo AlarHOCTOBaHUM HaOyTHM MOJOBKEHHAM iHTepBany QT;
® [OPYIIEHHAMH €JIEKTPONiTHOro 6anaHcy, 30KkpemMa NpH HECKOPUTOBaHiii rinoxkanmiemi;
® KJiHIYHO 3HauyIO0 Gpaaukapaieio;
e KJIHIYHO 3HAYyLIOK CepLEBOK HEAOCTATHICTIO 3i 3HIKEHOW (paKUiclo BHKHAY JiBOro
LLUTYHOUKa;
® CHMIITOMAaTHYHUMH APUTMISIMH B aHaMHe3|.

4.4 CpeuiajabHi 3acTepekeHHs Ta 3an001KHI 3aX0/1H
Cunijt yHMKATH 3aCTOCYBaHHSA MOKCU(IIOKCALMHY NallicHTaM i3 cepiHo3HUMHU MOGIYHUMH peakLisiMH B
aHaMHe3i Tic/s 3acToCyBaHHi NiKapchbKuX 3aco6iB, 10 MicTATH XiHONOHU a6o dTopXiHONIOHH (IMB.
po3ain 4.8). JlikyBaHHA TaKHUX MALIEHTIB MOKCH(IOKCALMHOM CJIijl MOYHHATH TiJIBKHM 3a BiJICYTHOCTI
albTepPHATHBHOI Tepanii Ta Mmicna peTeNbHOI OLHKH CMiBBiAHOWIEHHS MepeBark/pH3uK (IMB. TAKOX
po3zin 4.3).

INopopxkenHs iHTepBany QTc Ta KIiHIUHI YMOBH. 32 AKUX MOKJIMBE MOJ0BKeHHs inTepBany QTc¢
[1pu 3acTocyBaHHi MOKCH(IOKCAMHY Y ACAKHX NallieHTiB MoxauBe 30inbiieHHs iHTepBany QT Ha
enektpokapaiorpami. Ananiz pesynsratiB EKI, oTpumanux y pamkax mnporpaMu KIiHiYHUX
NOCHiUKeHb, MOKa3aB, WO MoxoBxkeHHs iHTepsany QTc npu 3acrocysanHi MoKcHIOKCALMHY
CTaHOBUIIO 6 MC + 26 mMc, 1,4 % nopiBHAHO 3 BUXiAHUM piBHeM. OCKiNbKM y KiHOK BiZ3HayaeThCs
noswui iHTepean QT mopiBHAHO 3 YONMOBiKAMH, BOHH MOXYTh BHABHTHCA OLIBII 4yTIMBHMH 10
npenaparis, aki noaoBxkyooTh iHTepBan QT. [TauieHTH JiTHHOrO BiKy TakoK MOXYTh OyT Gijbiu
CNIPHHHATIMBUMM 10 acOLiiilOBaHOrO 3 nmpenapaToM BIaUBY Ha iHTepsan QT.

[Hmi npenapaty, 1o NOAOBXKYIOTH iHTepBan QT (AUB. TakoXK po3ain 4.5), Ciifl 3aCTOCOBYBATH JIUIIE
Y BHMajKax CyBopoi HeoOXiZHOCTI Ta 00epeXHO mauieHTaM, AKi OTPUMYIOTh MOKCH(IOKCALHH.
Cnin ynukatu Tepanii BucokumHu ao3amu Mokcuduiokcaunny. Caig peresnsHo konrpomosatd EKI
Ta piBeHb KaJlilo B CHPOBATIL KPOBi.

[MauienTam, ski NpUifMalOTh MOKCH(IOKCALHH, CNTiJ 3 06epeIKHICTIO 3aCTOCOBYBATH Npenapary, 1o
MO3KYTb NPH3BECTH JI0 3HHIKEHHS PiBHA Kanito (auB. posainu 4.3 i 4.5).

Moxkcudnokcaunn cnig 3actocoByBaTH 3 00EPEKHICTIO NMALi€HTaM, siKi NPUIiMAlOTh KM, IO
MOXYTb BUKJIMKATH KJiHIYHO 3Ha4yity Gpaaukap/iro (1uB. Takox po3ain 4.3).

Cnix 3 obGepexHicTIO NPU3HAYaTH MOKCH(JIOKCAIMH NaLlieHTaM 3 TPUBAIOUMMH [POAPUTMOIeHHHMHU
craHamu (0co6IMBO KiHKaM Ta NallieHTam JIITHROrO BiKy), TAKUMH AK rOCTpa MioKapAiaibHa imeMis
abo nonosxkeHHa intepsany QT, OCKiNbKH Lie MOKE NPU3BOAUTH 10 MiJABUILICHHS PU3UKY PO3BUTKY
LIUTYHOYKOBHX apUTMiH, BKJIIOYAIOYM «IipyeTHY» LITyHOUKOBY Taxikapjiwo (torsade de pointes), i
3yNUHKK cepls (auB. posain 4.3). Cryninb nojaosxeHHs iHTepBanmy QT MoxXe mifBMILYBaTHCh i3
MiABUIEHHAM KOHIEHTpalii npenapary. ToMy He CJliji nepeBHILYBaTH PEKOMEHI0BaHY J03Y.

SKmo mia 4yac niKyBaHHA MpenaparoM BHHHKAIOTh CHMIITOMH apUTMIl, CJIiJl NPUIMHATH JIIKy BaHH:A
Ta 3poburu EKT.

Tpusani, iHBaniM3y1o4i Ta NoTeHwiiHO HeoGOPOTHI cepiio3ni No6iyHi peakitii
[ToBigomnsiiocs npo nyse piAKicHI BMMaAKH TpHBAIMX (BNPOJOBK Mics
lHBa.TIl,EI.H3}fIO‘-IHX Ta MOTEHLIHHO Heoﬁopomnx cepuoaﬂux noGiYHMX peamm
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Moxkcugnokecaunn (y Buraaai riapoxnopuay) 100 mr WHOPAR wactuua 4 Bepecens 2019
Tabnerku, 1O AXCNEPTYIOTHCA Po3sninu 6 & 7 onosneno: bepezens 2020
(Mikpo JlaGe Jlimiten), TB349

namieHTiB, AKi 3acTOCOBYBAJIM XiHOJOHH Ta (TOPXIHONOHHM, HE3aNeKHO BiJ BIKY mnauicHTa Ta
icHylouMX ¢aktopiB pusuky. Cnia HeraifHO NMPUNHHWTH 3aCTOCYBaHHS MOKCH(IOKCALHMHY [pH
PO3BHUTKY MEpmIMX cUMNTOMIB Oyab-sAKol cepito3Hol mo6GiuHoi peakuii, mauieHTam Ciia NopaguTH
3BEPHYTHCA 32 KOHCYJIBTALII€IO 10 JiKaps.

ITigBuuieHa YyTAUBICTE/anepriuni peakitii

ITosiomnisiiocss Npo BUNAAKH PO3BUTKY TiNepuyTIMBOCTI Ta alepriyHMX peakuiil micias nepuioro
3acTocyBaHHs (ropxiHonoHiB, BKmoO4alouH MokcupaokcauuH. AHadinakTuuni peakuii MOXKyTb
Halysar Gopmu HeGE3MEYHOro 1A HKUTTA LIOKY HABITh MICHA MEPIIOro 3aCTOCYBAHHA Npenapary.
Y TakuX BHNajkax HeOOXiAHO MPUMMHHTH 3aCTOCYBaHHs MOKCH(JIOKCALIMHY Td MOYATH BiANOBIIHY
Tepanito (HarnpHKiaj MpOTHILOKOBY).

Tsxki nopymenns GYHKUIT NeYiHKH

IIpu 3acTocyBaHHI MOKCH(IOKCALMHY MOBIAOMIIAIOCA MPO BHUMNAAKH (YJIbMIHAHTHOrO reNmaTHTy,
0 MOXKE MPH3BOAMTH JI0 PO3BUTKY MEYiHKOBOI HENOCTATHOCTI (BKJIOYAIOUM JIETANbLHI BHUIAIKH)
(nuB. po3nin 4.8). ¥V pa3i BUHMKHEHHS CUMIITOMIB ()yILMiHAHTHOTO IenaTuTy, TAKUX SK acTeHis, 1o
IIBUAKO PO3BUBAETHCA Ta CYMPOBOKYETHCS JKOBTAHHLEIO, TEMHOIO CEYelo, CXMJIBHICTIO [0
KpoBorey abo neviHKoBOKW eHuedanonaricio, NaieHTaM PeKOMEHAYEThCA MPOKOHCYILTYBAaTHCS 3
JiKapeM nepezl NpoJOBKEHHAM JIiKYBaHHS.

[Ipy nosBi o3Hak nopymenHs (yHKUil neyiHKH HeoOXiAHO NpPOBECTH AOCHiIKEeHHS ¢YHKUIT
NEeYiHKH,

Tsokki 6ynbo3Hi WKipHi peakilit
ITin wac 3acTocyBaHHA MOKCH(IOKCALMHY MOBIZOMIISIOCS NP0 BHMAAKM GyJbO3HHX IIKiPHUX
peakuiii, Takux sk cunapom CriBenca — J[xoHcoHa abo TOKCHYHHIA enifepManbHHi HeKpoJTi3 (AMB.
posain «ITo6iuni peakuii»). Ilpu mosBi peakuiii Ha wkipi Ta/abo cnu3oBux 060JOHKAX MaLiCHTaM
PEKOMEHYETECA HEraifHO 3BEPHYTHCA J10 JiKaps, NepII HiK MPOA0BIKYBATH JIiKYBaHHS.

TTauieHTH, CXMIBHI ZI0 PO3BUTKY CYJIOM

Binomo, 1o XiHONOHH MOXKYTE BUKJIHKATH cyA0MH. Cliij 3 06epexHicTIO NpU3HayaTH iX nauieHTam,
fAKi MaioTh mopywenns 3 Goky IIHC abo inwi (akTopu pusuKy, 11O MOXYTb NPOBOKYBAaTH
BHHMKHEHHA cy/oM abo 3HMKyBaTH cyaoMHuil nopir. [Ipu nossi cyom HeoGXiqHO NMPUNHHHUTH
3acTOCYBaHHA MOKCH(IOKCALIMHY Ta BXWUTH BiANOBIIHUX 3aXOJIiB.

ITepudepruna HeBponaris

¥ nauieHTis, AKi OTpUMYBAIH XiHONOHM Ta GTOPXiHONOHH, Gy 3apeeCTPOBaHi BUMAIKH CEHCOPHOT
abo ceHcoMoTOpHOI MoniHeiiponarii, WO NPU3BOANTE A0 MapecTtesiid, rimecresiif, ausecresiii abo
cnabkocti. IMauienTam, siKi 3aCTOCOBYIOTb MOKCH(JIOKCALIMH, PEKOMEHIYETHCA MOBiAOMIATH JiKaps
Y pasi po3BUTKY B HMX TaKMX CHMNTOMIB Heliponarii, sk 6i/b, MeuiHHs, NOKOMOBAHHA, OHIMiHHS
abo cnabkicTs, mepur HiX MPOJOBXKYBATH JIKYBaHHSA, JJIA MOMEPE/PKEHHS PO3BUTKY MOTeHMUiiiHO
HeoBOpPOTHHX CTaHiB.

Peakuii 3 6oky neuxiku

[lewxiuni peakuii MOXyTh BMHMKAaTH HaBiTh MiC/AS NEPLIOTO 3acTOCYBAaHHS (TOPXiHONOHIB,
BKIII04al0ui MOKCH(IIOKCalMH. ¥ PiAKICHUX BUNAJIKax Jlenpecis 4M NCHXiuHi peaxuii nporpecysanu
A0 PO3BHTKY CYIUMIANBHUX JYMOK i TAKHX MpPOABIB camoarpecii, sk cnpobu camorybGersa. Skio y
nauieHTa po3BMBAIOTLCA TaKi peakuil, JiKyBaHHA MOKCH(IOKCALMHOM CIiJl NPUIMHUTH Ta BXKUTH
BiANOBiAHMX 3axojiB. HeoOXifHO a0TpuMyBaTHCS o0epexKHOCTI, NMpPHU3HAYaOUYW MOKCU(IIOKCALIMH
nauieHTaM 3 NCHXiYHUMH 3aXBOPIOBAHHAMH a00 HAsBHICTIO TAKMX B aHAMHE3i.

Jliapes. acolliiioBaHa i3 3acTOCYBaHHAM aHTUOIOTHKIB, BKAIOYAIOYH KOJIT
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Mokcudaokcaunn (y purasai rizpoxnopuay) 100 mr WHOPAR uacruna 4 Bepecens 2019
Tabnerku, wo nucnepryioTses Posninu 6 & 7 onosncuo: Bepesens 2020
(Mikpo JlaGc Jlimiten), TB349

acouiitoany 3 Clostridium difficile, cnoc*repiranucn y 3B’43Ky i3 3acTocyBaHHAM aHTHOIOTHKIB
LIMPOKOTo  cneKTpa nii, B TOMYy 4HCHi Moxcuqmoxcauuuy Crynine NpOsiBY LMX FBUIL MOXeE
KOJIMBATHCA Bil mapel JIETKOTO CTyrMeHs /10 Kom"ry 3 netanbHUM HacnifikoM. Tomy BaxiHBO
BpPaxoByBaTH HMOBIPHICTb TAKOrO JiarHO3y y MALi€HTIB, Y AKUX MijJ 4ac abo Mic/s 3aCTOCYBaHHA
MOKCH(IOKcaMHy PO3BUBAEThCA TskKa Aiapes. [1pu nminosprosaniii abo niareepakeniit AAJl a6o
AAK nikyBaHHA i3 3aCTOCYBaHHAM NPOTHMIKpOGHHX 3aco6iB, BK/IIOYaOYH MOKCH(IOKCALMH, CIIiJ
NPUNMHATH Ta HerailHO po3Moy¥aTH BiAMOBIAHI TepameBTHYHI 3axoan. Kpim upsoro, HeobxiaHo
BXKMTH BiAMOBIAHUX 3aXOiB, CIPAMOBAHHUX Ha KOHTPOJb iH(QEKLIl, 3 METOI 3HHKEHHS PU3MKY 1T
nepenaui. IlaumieHTam, y SKHX PpO3BMBAETRCS TSKKA Jiapes, NpPOTHIIOKa3aHi npenaparH, IO
NPUTHIYYIOTh ePUCTAIETHKY.

IauienTn, xBopi Ha myasthenia gravis

MokcudnokcauuH ciij 3 06epexkHICTIO 3aCTOCOBYBATH MallieHTaM 3 myasthenia gravis, ocKinbKkH ii
CHUMIITOMH MOXYTb MOCH/IFOBATUCH.

3ananeHHs. pO3pUB CYXOXKUIb

3ananeHHs Ta po3pHB CYXO03KHJb (0COOIHMBO axiyIOBOroO CyXOXHIIA), iHOAI Ginarepanbhi, MOKYTb
criocTepiraTucs B pasi NiKyBaHHA XiHOMOHAMH, BKJIFOYAI0YH MOKCH(IOKCALMH, Ta PTOPXIHOJOHAMH
HaBiTh NPOTAroM nepux 48 roauH Bia nouatky xikyBaHHs. [ToBizomiisiiu Takox, 110 Taki BUIAAKH
criocTepiranucs 4epe3 JeKiibka MicALIB Micas nNpunuHeHHs Jikyeawus. [linx uvac Tepamii
XiHOJIOHAMH, B TOMY 4MCIi MOKCHQIIOKCALIMHOM, Ta (TOPXiHOJNOHAMH ICHYE MiJBMIICHHH PHU3HK
PO3BHTKY 3anaj€eHHs Ta PO3PHUBY CYXOXKMJb, 30KpeMa y TMAaLi€HTIB JITHLONO BiKy, Mawui€eHTIB 3
nopymeHHaM QyHKUIT HUPOK, NaLi€HTIB, SKUM MPOBOAWIN TPaHCIUIAHTALIKO OpraHiB Ta MalieHTiB,
AKi OTPUMYIOTh CYNYTHIO Tepamiio KOpTHKocTepoizaMu. ToMy CHiJi YHMKATH OJHOYAcHOIo
3acTOCYBaHHA KopTHKoctepoigiB. [lpum mepmnx cumnrtomax Ttenausity (6omo, Habpsky abo
3anajeHHA) nalieHTaMm clijJl NPUIUHWATH JIIKyBaHHA MOKcH(OKcalmHOM, 3a0e3redyMTH CIOKii
ypakeHii(-uM) KiHLiBLI(-kam) Ta HeraifHO 3BEpPHYTHCA 0 JiKaps Ans OTPUMAHHA BiJAMOBiJHONO
nikyBaHHs (Hanpuknaj imMmoGimizauis). He pekoMeHAyeThess OJHOYAacHE 3acTOCYBaHHs
KOPTHKOCTEPOIiB NPH M0ABI CAMITOMIB TEHAMHONATII.

AHeBpH3Ma a0pPTH Ta PO3LIAPYBAHHSA A0PTH.

JlaHi enineMionoriyHMX NOCHiIKeHb CBiMYATh MPO MiABMINEHWH PU3UK BUHWKHEHHS AHEBPU3IMHU
aOpTH Ta po3lIApyBaHHs y MALEHTIB, AKi 3aCTOCOBYBAJIM JIIKApChKi 3acobu rpynu TOpXiHOJIOHIB,
0co61BO B 0ci6 niTHROrO Biky. ToMy maiieHTam 3 HasBHOO iCTOpi€l0 XBOpPOOM aHEBPU3MH B CiM'T
abo 3 aHeBpH3MOIO aopTH Ta/ab0 po3lwapyBaHHAM AOPTH B MHHYIOMY, ab0 HafBHICTIO iHIIMX
(hakTOpiB pHU3MKY YH YMOB, IO CIIPUSIOTH MOSBI AHEBPH3MHM AOPTH Ta pO3IIAPYBAHHS (HANpPUKIAJ,
cuHapoM Mapdana, cunapom Enepca-Jlannoca, aprepiit Takascy, riraHTOKIITHHHMI apTepiir,
CUHApPOM bexeTy, rineproHis, AiarHOCTOBaHMI aTepoCKiepo3) npenapartu rpynu (GropXiHONOHIB
C/ijl 3aCTOCOBYBATH Ti/IbKH MiC/IA peTeNbHO! OLIHKHM CHiBBiAHOLIGHHSA KOPHMCTI-DH3MKY Ta Micis
pO3rAAfy IHIIMX aJbTEPHATHBHHX BapiaHTIB JiKyBaHHA. Y pasi BMHMKHEHHS panTOBOrO
abpomiHansHoOro Gosmo, Gomo B rpyauHi aGo B CriMHi, MalieHTOBI HEOOXiAHO HeraliHo 3BepHYyTHCS
J0 JiKaps.

ITanienTy 3 posnagamu GyHKLUIT HUPOK

Cnin 3 oGepexHicTIO 3aCTOCOBYBAaTH MOKCH(IOKCALMH NAli€HTaM JITHLOrO BiKY 3 pO3JiajaMu
GyHKLIA HUPOK, AKIIO BOHM HE MOXYTh 3a0e3MeYHTH NPUITOM JOCTATHBOT KiILKOCTI PilMHH, TOMY
110 3HEBOIHEHHS Mi/IBUIILY€ PU3NK BUHUKHEHHS HUPKOBOI HEJIOCTATHOCTI.
ITopymenns 3o0py

AKwo cnocrepiraeTbes MopyulieHHs 30py abo iHUIMIT BIUIMB HAa OpraHu 30p
3BEPHYTHCS 10 odTanbsMoora.
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Hucrnikemis

Sk 1 npu sactocyanni iHmMX TOpXiHONOHIB, mnpu 3acTocyBaHHi MOKCH(IOKCALWHY
crocTepiranucs BiAXMJIEHHA PIiBHIB INTIOKO3M B KpOBi, BK/IIOYHO Tinoriikemis Ta rimepriikemis.
JlucriikeMmis po3suBanacA MepeBakkHO y MALUEHTIB JITHBOrO BiKy 3 JiaGeToM, siKi OTpHMyBanH
CYMyTHIO Tepamil0 MepopanbHUMK TiNOrMiKeMiYHHMHM J1iKapchbKHMM 3acobamu  (HanpukIam
cynbdoninceyoBnna) abo incyniHom. V maujeHtiB 3 aiaGeToM peKkoMEHIOBAaHE peTelbHE
CMOCTEPEXKEHHA PIBHA ITIOKO3H B KPOBI.

3anobiraHHsa peakuisam GOTOYYTIAHBOCTI

Ilpn 3acrocyBaHHi XiHONOHIB y mnauienTiB Bin3HauaoThes peakuii Qorouyrnusocti. IMpore
JOCHI/UKEHHS MOKa3alH, 10 MOKCH(IOKCALMH BiZDI3HAECTBCA HMKYMM PH3MKOM BHHHKHEHHS
GorouyrTnusocti. Hespakaioum Ha ue, CHiA  pPEKOMEHIYBaTH NALiCHTAM YHHKATH SIK
yAbTpadioneToBoro onpoMiHeHHs, Tak i TpuBaioi Ta/abo iHTEHCHBHOI i COHAYHOrO CBiT/IA Mij Yac
NiKyBaHHS MOKCH(DIOKCALIMHOM.

[MauienTy 3 HEOCTATHBOIO AKTUBHICTIO [IIOK030-6-hocdatnerinporenasy

[TauienTn 3 HeZOCTAaTHBOIO AKTHBHICTIO TIIIOK030-6-(ocharaerinporenasy B poAMHHOMY aGo
0coOMCTOMY aHaMHe3i MiJ 4ac JiKyBaHHA XiHOJOHAMM MalOTh CXHMJIBHICTB JO TeMOJITHYHHMX
peakuiii. ToMy Takum maiieHTam ciijt 3 0GepexHiCTIO 3aCTOCY BATH MOKCH(IIOKCALIMH.

[leaiarpuuna nonynsitis

Yepes HecnpuATIMBHI BIIMB HA XpPALLi Y HEMOBHOMITHIX TBAapuH (1MB. po3ain 5.3) Ta oGMexeHy
JOKYMEHTalio mono Oe3nekH, MOKCH(IOKCAUMH CJijfi 3aCTOCOBYBaTH MiTAM Ta MiJUTiTKaM 3
indexuiero M. Tuberculosis, nime SKIIO BBAXAETHCA, MO KOPHCTH MEPEBHIIYe PU3MK Ta HeMae
aNbTEPHATHBHHAX METO/IB JIiKYBaHHS.

[auienTy 3 icHYIOUHMH NOpyIIeHHAMU GYHKILT NEYiHKH

Hemae pekomenpauidi kopuryBaTH N03yBaHHA NPH NEYiHKOBIM HENOCTATHOCTI JErkoi, cepeaHbol
abo Baxkoi TKKOCTI. OmHak nesiki 3MiHM B MeTabonisMi MOKcH(IOKcauMHy criocTepiranuch y
MAaLi€HTIB 3 TEYiHKOBOIO HejocTaTHicTio. Tomy MOKCUQIOKCALMH TAKUM TMauicHTaM clif
3aCTOCOBYBATH 3 00epeKHICTIO.

Honomisxcri pevosuru

BaxnuBo BpaxoByBaTH BIUIMB YCiX NONOMIXKHUX DEYOBMH Bia JiKiB, SKi OIHOUYACHO npuiimae
nauiext.

4.5 Bszaemopis 3 inmumMH JikapcbKUMH 3aco6aMu Ta iHIII BHAN B3aeMOil.

B3aemoii, onocepeikoBani unroxpomom P450

Hocnimkenus in vitro 3 i3opepmentamu umroxpomy P450 (CYP) BkasyloTh Ha Te, IO
MokcHQiokcauun He npurhiuye CYP3A4, CYP2D6, CYP2C9, CYP2C19 a6o CYP1A2, orke
MOKCH(JIOKCALMH HaBpsill M MOXe 3MiHHTH ()apMaKOKiHEeTHKy npenaparis, 1o MeTaGoi3yioThes
unmn pepmentamu. Takox Hesizomo, o i3opepment CYP450 GepyTh yuacth y MertaGomizmi
MoKcHGIOKcauuHy. BpaxoByioum wi pesynsrati, MeraGoniuni B3aemomii uepes (epMmeHTH
muToxpomy P450 manoiimoBipi.

KniniyHi JocnifkeHHA MOKa3anM, IO BiACYTHI B3acMOAii NPH ONHOYACHOMY 3aCTOCYBAaHHI
MOKCH(JIOKCAUMHY 3 PaHiTHAMHOM, NPOGEHELMAOM, MepOPaIbHMMH  KOHTpALENTHBAMM,
npenaparaMi KabLilo, MOP(iHOM, 110 BBOAMTECS MAPEeHTEPATBHO, TEODINTIHOM, LHKIOCTIOPHHOM
abo iTpakoHa3ooM.

Pudamninun
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Ilpn omnowacHoMy 3acTocyBaHHiI 3 KilbkoMa J03amu pnq)ammuuny AUC wmokcupnoxcauuny
3MeHuyeTecs npubnusHo Ha 30%. Kniniuni HacaigkM LbOro HeBiOMi, 1 He PEKOMEHAYETHCH
KOPHMIyBaTH 103y MPH OIHOYACHOMY 3aCTOCY BaHHi.

Pudanentun

[Ipn ogHouyacHoMy 3acTocyBaHHi 3 GaratopasoBumu ao3amu pudanentuny AUC MokcudrokcauuHy
sHKyBanaca Ha 17%. Kniniuni HacnifIKi bOro HEBIZOMI, i HE PEKOMEHIYEThCA KOPUTYBATH A03Y
TpH OJJHOYACHOMY 3aCTOCYBaHHI.

Pudabyrin

HeMmae naHux npo BIUIUB 0JJHOYACHOTO npuiioMy Mokcudnokcauuy ta pudabyTuny.
3acobu, AKi MOKYTh CIPUYMHHTH NOAOBKeHHA iHTepBany QT
He MoxHa BMKMIOUMTH anuTHBHHI edekT MOKcHoKcalMHy Ta iHIIMX JiKapchbKuX 3acobiB, sKi
MOXYTh CIPHYMHHUTH NOAOBKeHHA iHTepBany QT. BkazaHa B3aeMojis MOXKe TMpPU3BECTH [0
30iNBIIeHHS PHU3MKY PO3BUTKY HUTYHOYKOBHX ApUTMIii, BKJIIOYAIOYM «IipyeTHY» IIyHOYKOBY
Taxikapziio (torsade de pointes). I3 uiei npuunnm 3acrocysanns Moxkcudokcauuny B kombinauii 3
Oyb-AKNM i3 HHKYE3a3HAYEHHX JTiIKapChKUX 3aco6iB NpoTHOKaszaHe (IUB. TakoxK po3ain 4.4):
e aHTHapuTMiyHi 3acobu knacy IA (Hanpukaaj XiHiaMH, riApPOXiHIAMH, AU30MipaMin);
e aHTHapuTMiuHi 3acobu knacy Il (Hanpuknan amiogapoH, coranon, nodetunia, i6yTunia);
® AHTHNCHXOTHYHI 3aco0M (Hanmpuknax (eHOTia3MHH, NMIMO3WI, CEPTHHION, TaJoNepHio,
CYJIBTOTIPH]);
® TPHUMK/IYHI aHTHENPECAHTH;
neski  mpotuMikpoOHi  3aco0u  (cakBiHaBip, cnapdJlOKCalMH, EpPUTPOMILIMH s
BHYTPIIUIHBOBEHHOI0 BBEJIEHHA, TMEHTaMiJMH, MNPOTHMasApiiiHi mnpenapaTH, 30KpeMa
ranogaHTpHH);
e JedAKi aHTHricTaMinHi 3aco0u (TepdeHanH, acTeMizol, Mi30JIaCTHH);
e iHwWi (UM3anpun, BiHKaMiH JUIs BHYTPIlIHBOBEHHOrO BBEJICHHS, Oenpuiui, AudemaHnin).
3acobu, 1110 MOXKYTh 3HWKYBATH piBeHb Kalito
Cnig  norpumyBatHch 0OEpPEXKHOCTI TNPH OAHOYACHOMY 3acTOCYBaHHI MOKCH(IOKcauuHy 3
3aco06amu, 10 MOXYTh 3HMXKYBAaTH piBeHb Kaliio (Hanpukian MEeTIsOBi Ta TiasuaHi iypeTHKH,
NPOHOCHI y BHMCOKHX J[03aX, KOPTHKOCTepoiau, amdorepuuuH B) Ta i3 3acobammu, Aid AKHX
OB’ A3aHa 3 KJIiHIYHO 3Hauy Lo Opanukapiclo.
BoBanenTHi a0 TPUBANEHTHI KAaTiOHH
XenaTHi enemMeHTH, Taki fK 3a1i30, amOMiHiii Ta MarHii, MOXyTh NMpPUrHiYYBaTH BCMOKTYBAaHHS
MoKcHokcauuny. OnHouyacHe abo 61M3BKE 32 YacoM 10 npuitoMy MOKCH(JIOKCALMHY BBEAEHHS
Tnpenaparis, 10 MICTATh Ui KaTiOHH, MOXe 3MEHIUMTH Ail0 MoKcH(iokcauuHy Ha 25-60%. Mix
BBE/ICHHAM IPENaparis, O MICTATH JBOBAJCHTHI a00 TPUBAICHTHI KaTioHH (HaNpHKIaj, aHTaLMAH,
10 MICTATL Marif abo amominii, Tabnerku aAuaaHo3uHY, cykpansdar Ta 3acobH, mo MicTATh 3a1i30
abo LIMHK), Ta BBEIEHHAM MOKCH(IOKCALIMHY MOBMHEH OYTH iHTepBal He MeHILe 6 TOIMH.
IIpu oaHouacHOMY nmepopabHOMY 3aCTOCYBAHHI AKTHBOBAHOTO BYTiJUIS i MOKCH(IOKCALHHY Y A03i
400 mr iioro cuctemHa GiogocTynHicTh 3HMKYEThCA Oinbiu Hik Ha 80 % BHAcHiLOK NpUrHiYEHHS
abcopbuii. ¥V 3B’A3Ky 3 MM OJHOYAacHE 3aCTOCYBaHHA WMX 3acoGiB He peKoMeHIyeThcs (3a
BHHSATKOM BHIA/KiB Nepel03yBaHHs, IUB. po3ain 4.9).
3MiHa 3HaYeHHA MiXKHAPOJAHOr0 HOPMasi3oBaHOro BiaHomenHs (MHB)
V nauienris, ski OTpHMyBaIH nepopabHi HTHKOAryJAHTH Y MOE/IHAHHI 3 aHTHGai{Tepla.IleHMH
npenaparaMmu, B TOMY YHCII 3 (bTopleonOHaMH, MaKpoJijaMH, TeTpauMKIiHaMHu,
Ta JAesKMMHU uedanocnopuHamMM, Bi3HAYANMCS YUC/ICHHI BUMAJKH MiJIBUILICHHS
aKTUBHOCTI. QAKTOPAMH PU3KKY € IH(EKLiHHI 3aXBOPIOBAHHS i 3anaibHi MpoL

Cropinka 9 3 20



4

Moxkcudnoxcauns (y Burasaai rinpoxaopuiay) 100 mr WHOPAR uactuna 4 Bepecenn 2019
Tabnerkw, WwWo AuCHEPryOTLHCA Po3ninu 6 & 7 onosneno: Bepeszens 2020
(Mikpo JlaGe Jlimiten), TB349

CTaH naijienta. ¥ 38’s3Ky 3 UMMH 0GCTaBMHAMM BaXKO OLIHMTH, 110 CaMe CIIPHUMHSAE BiXWUICHHS
nokasHnka MHB — indexuis uu antubiornkorepanis. Sk 3acrepexHuil 3aXia MOKIMBHI yacTimmii
monitopunr MHB y nauientis Ha Bapdapuni a6o Gy/1b-1KkoMy iHIIOMY aHTHKOAryJISAHT.

4.6 ®@epTHABHICTB, BATITHICTD TA Ipy/JAHE rOAYBAHHS

Barithictb

Besnexa mokcuGokcalMHy NpH BariTHOCTI JIOAMHHM He ROCHiIKyBanack. MokcHIOKCAlMH
MOXKHA 3aCTOCOBYBATH MiJl 4Yac BariTHOCTI JIMIIE B TOMY BMMAAKy, AKILO KOPHCTH BBAXKAETHCA
6inbwoI0 32 PU3MK, i aNbTEPHATHBHHUX METOAIB NiKyBaHHs Hemaec. OGOpoTHI ypakeHHa cyrnobis
OMMcaHi y JiTel, AKi OTPUMYBaIM JIIKyBaHHS JeSKUMH GTOPXIHONOHAMH; OJIHAK HE TOBiIOMIIAIOCH,
10 Uei edekT crnocTepiraeThes Ha riojax. JlochipkeHHS Ha TBapUHAX MMOKAa3aliy PernpoiyKTHBHY
TOKCHUHiCTh (auB. po3ain 5.3). IMorTeHuifiuuii pusuk A8 moauHM Hesigomuil. Cnin YHUKATH
BariTHOCTI y XKiHOK, fIKi OTPUMYIOTh MOKCH(DIOKCALIMH, IIAXOM 3aCTOCYBaHHs aeKBAaTHUX 3aX0/IiB
KOHTpauenuii.

lonypanus rpyumo

Y  mepion  roayBaHHs  TpPYJUIIO  3aCTOCYBAHHA  MOKCHQIOKCALMHY  NPOTHIIOKA3aHO.
Mokcudnokcauun, sk i iHWI XiHOMOHM, SK MOKA3aHO, CNPHYMHAE YPaxKe€HHA XpALlB cyrnobis
MOJIOAMX TBAapuH. PesynbTaTH MOKMIHIYHMX NOCHI/UKEHb CBiAYarh, 10 HEBENMKA KiJIbKICTh
MOKCH(IOKCALIMHY MOJXKE NOTPAINJIATH Y IPyHE MOJIOKO.

DepTUILHICT

CreuianbHUX A0CTiIKeHb MOKCH(IOKCAMHY Ha JIOAAX AU OLIHKH BILIMBY Ha (epPTHILHICTL He
nposoanock. JlocniukeHHA Ha TBapHHAX HE BUABMIIM BIUIMBY Ha GepThibHiCTS (auB. posain 5.3).

4.7 3paTHicTL BIJMBATH HA WIBHAKICTL peakuii npu KepyBaHHi aBTOTpaHcnoproM a6o
inmuME MexaHizMaMH.

HocnimkeHs BIIMBY MOKCH(IIOKCALMHY Ha 34aTHICTh KEPYBaTH aBTOTPAHCIOPTOM Ta NPALFOBATH 3
iHIWMMU MeXaHi3MaMH He mnpoBomwin. OxHak (TOPXiHONOHM, BKJIIOUAIOUM MOKCHM(IIOKCALIMH,
MOXYTE TIPH3BOJMTH JIO MOTipLIEHHS 3JaTHOCTI KepyBaTH ABTOTPAHCIIOPTOM a60 MpalioBaTH 3
IHIIMMH MEXaHi3MaMM 4yepe3 BUHUKHEHHs peakiiii 3 60Ky eHTpalbHOI HepBOBOI CHCTEMHM (TaKHMX
SIK COHJIMBICTB; rOCTpa TMMYacoBa BTparta 3opy (amB. posjin 4.8) abo rocTpa KOpOTKOTpHBana
BTpaTa cBifoMocTi (cuHKome, auB. po3jin 4.8). [NauieHTam ciif peKOMEHIyBaTH CrOCTEpiraTH 3a
CBOEIO PeaKUi€ro Ha MOKCHQIOKCaLIMH epe]] THM, K KepyBaTH aBTOTPAHCIIOPTOM 260 MpalioBaTH 3
MeXaHi3MaMH.

4.8 IloGiuni peakuiy

Huxye naBeneni moGiuni peakuii, mo crocrepiranucs y XoAi KMiHIYHMX JOCHiKeHb micis
3aCTOCYBaHHA MOKCH(okcauuHy B 103i 400 mr (mepopaneHa Ta cTymiHYacTa Tepanis),
knacugikosani 3a uactororo. Ciia 3a3HaynTH, WO GiNbWICTE AOCTYMHMX JaHMX Npo GesneKy
MOKCH(oKcauuHy Oyno OTpPHMMaHO Yy TNauUi€HTIB i3 3aXBOPIOBAHHAMH, BiIMIHHHMH Bil
TyOepKyJib0o3y, Iij1 4ac A0CHiKEHb TPUBANICTIO MEHILE TPHOX THUIKHIB.

IToGiyni peakuii, Ak MiHiMyM NoB’f3aHi 3 JiKyBaHHSIM MOKCH(IOKCALMHOM, MepeiueHi HiKye 3a
CHCTEMaMH OpraHi3My, KJ1acOM OpPraHiB Ta 4acTOTOIO.

Yei noGiyni peakuii criocrepiramics 3 4acToTol0 MeHiie 3 %, 3a BUHATKOM HyJOTH._TA Aiapei.
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piako (=21/10000, <1/1000), myxe pixko (<1/10000), Hesimomo (He Moxe GyTM omiHeHO 3a
HasiIBHUMU JJAaHUMH).
Yacrora nobivHuX peakuiii

Knacudikauis
3a opranamu i | Yacro HeuacTo Piaxo Hyxe piako
CHCTEMaMH
Indekuiiini Cynepindexuis,
YCKJIaAHeHHS 1110 BUHHUKIA
BHACITiJIOK
OakTepianbHOL un
rpuOKoBOl
PEe3UCTEHTHOCTI,
HanpuKIan
opanbHHil Yu
BariHanbHui
KaHHJI03H
3 Goky Anemis, ITinBuieHns piBHA
KPOBOHOCHOI T2 neiKoneHis, npoTpomMOiny /
JgimdaTuanol HellTponeHis, sMeHmenns MHB,
cHCTEM TpoMOoLHTONEHI S, arpaHy/IoUHTO3
TPOMOOLHTEMIs,
eosuHodinis,
NMOJNOBKCHHA
npoTpoM6iHOBOrO
yacy / 36inblueHHs
MHB
3 Goky imyHHOl Anepriuni peakuii | Anadinakcis,
CHCTeMH (muB. po3nin 4.4) BKJIFOUAIOYH JlyHxKe
piAKicHi BUNAJAKH LIOKY
(1110 3arpoXKye€ JKHTTIO,
AuB. posain 4.4),
anepriynuii Habpak /
aHriOHeBPOTHYHHI
HaOpsK, BKIIOYAOYH
HabpsK roprai (1o
NOTEHLUiHHO 3arpoKye
JKUTTIO) (IUB. PO3AiN
4.4)
ITopywenus Tinepninigemis linepraikemis, Iinornikemis
meTabonismy Ta rinepypHkeMmis
XapuyBaHHsI
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Ieuxiumni Peakuif JlaGinbHicTs HacTpoto, | Jlenepconanizauis,
possaau® CTPHBOXEHOCTI, nenpecis (y piIKiCHUX | NCHXOTHYHI peakiLii
niABHILEHHS BHMAJKaX 3 MOXK/IMBOK | (3 MOXKJIHBOIO
MCHXOMOTOPHOT camoarpecieio, Takok camoarpecieto,
aKTHBHOCTI/ AK cyiuuaanbHi igei / TaKoIO AK
30y KeHHS JAyMku abo cnpoGu cyinupaneHi igei /
camory6ceTBa (JIUB. aymku abo cnpobu
posnin 4.4), camorybcTBa (1MB.
rajloLMHanii po3uin 4.4)
3 boky lonosuuii 6inb, | Ilapecresii/ I'inecresis, nopywenus | [inepecresis
HepBOBOI 3aMaMOpoYeHHsA | Au3ecTesii, HIOXY (BKJIOYAIOYH
cHeTeMu® MOPYILCHHA CMAKy | BTpaTy HIOXY),
(BKIIOYAKOYH naToNoriuHi
ares3ilo y piAKiCHUX | CHOBHAIHHSA,
BUIIAZIKAX), NOpPYLUEHHSA
CIUTYTaHICTh KOOpMHaLiT
CBifloMOCTI Ta (BKJIIOHAOYH po3iaj
BTpaTa opieHTauii, XOJHW BHACIiI0K
po3nanu cHy 3anamMopoyeHHs abo
(nepeBaxkHO BEPTUrO)
GezcoHHs), Tpemop, | CynoMmHi Hanaau 3
BEPTHUIO, Pi3HUMH KINiHIYHHMH
COH/TUBICTH nposisaMu (y TOMY
yucni grand mal (AUB.
po3uin 4.4),
NOpYLUEHHA YBarH,
po3naii MOBJICHHS,
amHesis, nepudepuyHa
Heiiponarig Ta
noJyiHeiiponaris
3 boky opramuin ITopymenns zopy, ®dotodobis Tpanzutopna
3opy* BKJIKOYAOUH BTpara 30py
JUIUIONIIO Ta (ocoGmmBo mia yac
HeYiTKiCTh 30py peakuiii 3 60Ky
(ocobnuso mig vac ITHC (aus. posainu
peakuiif 3 Goky 44T1ad.7)
LIHC (auB. po3ain VYeeiT Ta
44) GinatepanpHa
roctpa
TpaHCioMiHaLlis
paiimyxxu (IUB.
po3in 4.4)
3 Goky opramis J3Bin y Byxax,
Cayxy Ta NOpPYLUEHHS CIYXY,
nadipuaTy* BKJIIOYAIOYH FITyXOTY
(3azeuuaii o6opoTHy)
Pozmanu 3 6oky | IMogoskeHHs ITonosxenns QT- IInynoukosi 4
cepus QT-inTepBany y | intepBainy (IHB. TaxiapuTMii, CHHKOIE /ea]’:lﬁrgll"n;g_ j? 0
XBOPHX i3 poszin 4.4), (To6TO0 rocTpa ,&f}{inif)yé—fhﬁ%»\*lf \
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rinokaniemieio nocuieHe KOPOTKO4YaCHa BTpara LITYHOYKOBA
(auB. po3pin 4.3 | cepueburrs, cBizoMocTi) Taxikapain (forsade
ta 4.4) Taxikapais, de pointes (IUB.
biGpunsiwis po3zin 4.4),
nepescepas, 3yNUHKA cepus
CTEHOKapis (auB. po3ain 4.4)
3 Goky Basoxunarauis AptepianpHa Backynit
CYAMHHOT rinepreHsis,
CHCTEMH apTepiaibHa rinoTeHsis
3 Goky 3anunka
JHXaJbHOT (BKNIHOYAKOYH
CHCTEMH, acTMaTHYHHIL CTaH)
opranis
rpyaHol KniTku
Ta
cepefocTiHHS
3 Goky Hynora, 3umkeHHs anetuty | Iucdaris, cromatur,
TPaBHOIO 6moBaHHA, 6i1b B | Ta 3MEHILEHHS acouifiosanuit i3
TPaKkTy JKHBOTI, Aiapes BIKHUBaHHSA ki, 3aCTOCYBaHHAM
3anop, AUcHencis, aHTHOIOTHKA KOJIIT
¢narynenuis, (BKIIOYAI0YH
FacTpHT, ncesomeMOpaHo3H i
NiABHIEHHS PiBHA KOJIT, y piAKiCHHX
aminasH BHIAJKaX
acouiiioBanmuii i3
3arpo3NMBUMH IS
KHTTS YCKJIaAHEHHAMHA
(amB. po3uin 4.4)
I'enaTto- IMixBueHHs INopywenns JKoBTaHuLS, renaTut OynbMiHaHTHHI
Giniapni piBHA bynxuii nevinku (nepeBaxHO renaruT, mwo
NOpYIIeHHS TpaHcaminas (BkMoUalOUH XONecTaTHYHuii) noTteHuiiHO MOXKe
nigsuienHs JIIT, MPU3BECTH J0
NiZBHIIEHHS piBHS PO3BHTKY
Ginipy6iny, Hebe3neyHol 1A
migsuenns ITTII, JKHUTTA NEYIHKOBOT
NiABAILEHHS PiBHS HeoCTaTHOCTI (¥
nyxHoi ocharasu T.4. 3 JICTAIbHAM
B KPOBI HacJliIKoM (JAUB.
po3nin 4.4)
3 Goxky mKipn Ceepbix, Bynbo3Hi wkipHi
Ta MiAWKipHOT BHCHIIAHHA, peaxuii, Taki sx
KIITKOBHHH KPONHB’ SHKA, cunzpom Crisenca
CYXIiCTh LIKipH — JIxoHcoHna abo
TOKCHYHHI]
enigepManbHHii
HeKpoi3 (1o
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Moxkcudnokcaumn (y surasmi rizpoxnopuay) 100 mr WHOPAR uacruna 4 Bepecens 2019
Tabnetku, Wo AMCNEPryOTHCS Po3ninu 6 & 7 onoeneno: Bepesens 2020

(Mikpo Jlabc Jlimiten), TB349

po3nin 4.4)
3 Goky onopno- Aprpanris, mianris | Tengunirt (auB. po3ain | Pospus cyxoxume
pyxosoi 4.4), nocMuKyBaHHs (mnmB. posain 4.4),
CHCTEMH™ M’A3iB, CyZIOMH M’3iB, | @PTPHTH,
M’sA30Ba cnabKicTh PHUTiIHICTB M’ 43iB,
3arOCTPEHHS
CHMIITOMIB

myasthenia gravis
(nuB. posnin 4.4)

3 Goky HHpOK Herinparauis INopyenns dyukuii
Ta CeYOBHALIb- HHPOK (BKITIOYAIOYH
HOI0 TPAKTY 30i/IbLICHHA 30Ty

CE€4YOBHHH Ta
KpeaTHHIHY Mia3sMu
KpOBi), HUpKOBa
HEJI0CTaTHICTh (AMB.

po3in 4.4)
3aranabHi 3aranbHa cnabkicte | Habpsak
posaanm i (B OCHOBHOMY
CTaHH y Micui acTeHis un
BBeJEHHST* BTOMJICHICTB),

BiguyTTs Gomo
(Brmoyaroun 61Nk y
nonepexy, rpyaHiit
Knitui, 6ine y
KiHIiBKaX,
Bomoyictb y
npoexuii Maroro
Tasa), rineprigpos

*IloBigomisiocs Mpo pinKicHi BUNAJAKK TPUBAIKX (TMPOTATOM MicAUiB aGo poKiB), iHBAN AU3YIOUHMX
Ta MOTEHUiHHO HeOGOPOTHHX cepiio3HnX NOGIYHUX peakuil, 1O BIIMBAIK Ha Pi3Hi, IHOAI ACKiNbKa
CHCTEM OpraisMmy Ta opraHiB 4yTTs (BKNIOYAIOYH TaKi peakuil, K 3aMajeHHs CyXOXKHIKiB, pO3pHB
CYXOXKMIKiB, apTpanrii, Oinb y KiHUIBKaX, MNOpYIIEHHs XOIM, Heiiponaris, NOB’{3aHa i3
MapecTesi€ro, Aenpecis, BTOMIIOBAHICTh, NOPYLIEHHS NaM’STi, PO3afi CHY Ta MOpPYIIEHHS CIyXy,
30py, CMaKy Ta HIOXY), ¥ Mali€eHTiB, fKi 3aCTOCOBYBaIH XiHOJNOHH Ta GTOPXIHONOHH, HE3aNEKHO Bill
icHyrounx akTopiB pusHKy (aus. posain 4.4).

Y piAKicHMX BHMMajKax MicaA JiKyBaHHA iHIUMMH (TopXiHOMOHamu OyJO 3apeecTpoBaHO Taki
noOivyni  peakuii, sxi MornM 6, MOXIMBO, TaKOX CHNOCTEPIraTMCs NpH 3acCTOCYBAHHI
MOKCH(JIOKCAUMHY: MiJABMIIEHHS BHYTPIIUHBOYEPENIHOTO THCKY (BKIIOYAIOYM  iJiONaTHUHy
BHYTPIIUHbOYEPENHY TiNepTeH3ilo), rimepHaTpieMis, rinepkaibLieMis, reMoiiTHYHAa aHeMis,
pabaomionis, peakuii dorocercubinizauii (qus. posain 4.4).

Hapanus nosizomnens npo ninospiosani noGiuHi peakuii Ha 3apeecTpoBaHuii JikapchKiil 3aci6 €
Ayxe BaknueuM. lle jae 3mory BiacTexyBaTH CHIBBiIHOMIEHHS KOPUCTH/PU3HK JIIKAPCHKOTO
3aco0y. MeJMYHMX NpauiBHUKIB MPOCATH MOBIZOMISTH NpO Mif03proBaHi nobiuHi peakuii Ha
npenapar 3riiH0 YHHHOTO 3aKOHO/JaBCTBA.

4.9 IlepenosyBanus
Cumnmomu
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Mokcudokcauns (y Burnai rigpoxnopuay) 100 mr WHOPAR yactina 4 Bepecens 2019
Tabnetku, 1O AHCNEPIYIOTHCH Po3ninu 6 & 7 onosneno: bepesens 2020
(Mikpo JlaGe Jlimiten), TB349

OnHopa3zoBi nepopaibHi nepeno3yBaHHa 10 2,8 T HE CYNPOBOKYBANHNCS YKOIHUMH CepiO3HUMU
nobiuHumMu edexTamu.

Jixyeanns

Y pasi BUNaAKOBOro mepeno3yBaHHA HE PEKOMEHIOBAHO KOAHMX creunivHux 3axonis. Y pasi
Mepeio3yBaHHs CJIA MPOBOAMTH 3aralbHy CHMNTOMAaTHYHY NiaTpuMyiody Tepaniio Ta EKI-
MOHITOPMHI y 3B’43Ky 3 MOMJIMBICTIO mojoBxeHHs intepsany QT. OmHouacHe 3acTocyBaHHS
aKTHBOBAHOI'O BYTiIA 3 103010 Mokcudiokcauuny 400 Mr nepopanbHO MpHU3BEAE A0 CKOPOUYEHHs
CHCTEMHOI JOCTYMHOCTI JNiKapchkoro 3acoOy OGinbwe Hixk Ha 80 %. YV pasi nepenosysaHHs B
pe3y/ibTaTi nepopanbHOro MpHiioMy Nikapchkoro 3aco0y 3aCTOCYBaHHS aKTHBOBAHOTO BYTi/is Ha
NoYyaTKoBii cTazii abcopOuii Mosxke 6yTH epekTHBHUM U1 3an06iraHHs 36ibIIEHHIO CUCTEMHOT Ail
Mokcudokcauuny. banssko 3% ta 9% no3u Mokcuduiokcauuny, a Takox 6amuseko 2% Tta 4,5%
fioro rmoOKypoHizoBaHOro MeTaGoliTy BHIANSNIOTBCS LUIAXOM TOCTIHHOrO amOynaTopHOro
NIEPUTOHEANIBHOTO Jliai3y Ta reMoiani3y BilOBiAHO.

5.  ®APMAKOJIOI'TYHI BJACTHBOCTI
5.1 ®apmakoguHaMi4Hi BJACTHBOCTI
dapmakorepanesTHyHa rpyna: AHTHOakTepianbHi 3aco0M JUI  CUCTEMHOrO 3aCTOCYBaHHS.

OTOPXiHONOHH.
Koa ATX:JOIM Al14

MexaHnism Jii
In vitro mokcuduokcaumH edekTuBHuit woao M. Tuberculosis, ax i mopo 6araTbox

IPaMIO3UTHBHHUX Ta FPAMHEraTHBHUX MiKpOOpraHi3Mis.
Bakrepuumana ais mMokcudokcaunny Ha M. Tuberculosis cnpuuuHena iHriGyBaHHAM 000X THIIB
JIHK-ripa3u, kofoBaHoi reHamu gyrA Ta gyrB..

Pisui nocnianuku nosizomnsnu npo posnogin MIK aukoro Tumy MOKCH(JIOKCAUMHY 11 KIiHiUHHX
isonatiB M. tuberculosis B mexax 0,03-1 mr/a. 0,5 MI/1 po3rnsfaeTbes AK rPaHUYHMI MOKA3HHUK
uyTnuBocTi. Konu BHHHMKAe pe3MCTEHTHICTB A0 (TOPXiHOMOHIB, L€, AK MNPaBUIO, CIPUYHHEHE
MyTalisMu B gyrA. ITepexpecHa pe3uCTEHTHICTh cepell mpenapatiB (TOPXiHONOHIB € MOUMPEHOIO,
Xoua it He yHiBepcalbHOK

Kniniyna edekTuBHiCTE

Mera-anani3 JaHuX OKpeMHX MauieHTiB i3 50 CNOCTEPEKHHUX Ta €KCIIEPUMEHTANBHUX JOCTIZIKEHb 3

25 kpaid nokasas, mo 3 12030 naujentie 7346 (61%) manu ycnix y aikysauui, 1017 (8%) mann

BiAMOBY a0 peuuaus, a 1729 (14%) nomepnu. IlopiBHsHO 3 HeBjayeio abo peLUMAMBOM, yCHiX

nikyBaHHs GyB MO3UTHBHO NOB'A3aHMIi i3 3aCTOCYBAHHAM JiHE3071iLy (CKOPHUIOBAHA Pi3HHUI PHIUKY

0-15, 95% A1 0-11 no 0-18), neBodmokcauuny (0-15, 0-13 mo 0-18) , kapGanenemis (0-14, 0-0,06

no 0,21), mokcudnokcauuny (0-11, 0-0,08 mo 0,14), Genakgininy (0-10, 0-0,05 no 0,04) Ta

knodasuminy (0-06, 0-01 no 0-10). IcHyBaB 3Ha4HMIl 3B’S130K MK 3HMIKEHOIO CMEPTHICTIO Ta

BUKOPHCTaHHAM Jiinesoniny (-0-20, -0-23 no -0-16), neBodnokcauuny (-0-06, -0-09 no —0-04),

mokcudnokcauuny (- 0,07, -0-10 mo -0,04), abo Gemaxsininy (-0-14, -0-19 mo -0-10). Byno

NiACYMOBaHO, WO, XOYa BHCHOBKH OOMEXeEHi CIIOCTEpeXkIMBUM XapaKTepoM NaHHX, pe3yibTaT

JNIKYBaHHA MYJIbTHPE3HCTEHTHOro TyGepKyabo3y OynM 3HAYHO KpaulMMH MNPU 3aCTOCYBAHHI

(TOpXiHONOHIB Mi3HIIIOro MOKOMIHHS, TAKHX SK MOKCH(JIOKCALMH, a TAaKOX MpH 3aCTOCYBaHHi

niHesoniny, 6enaksininy, knodasuminy i kapbanenemis,

52 PapMaKoOKiHeTHYHI BJIACTHBOCTI
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Mokcudnoxcauun (y surasai rizpoxnopuay) 100 mr WHOPAR uactuna 4 Bepecens 2019
Tabnerky, WO AUCTIEPTYIOTHCH Poaainu 6 & 7 onosaeno: bepesens 2020
(Mikpo Jlabc Jlimiten), TB349

dapmakokineTHKa MOKCHGIOKCAIIMHY

| Mokcudiokcauun
[ornuuanus
AbcomorHa 6iogoctynHicts [91%

[lepopansna Giogoctynsicts [[lIBuake Ta Malixke NoOBHE BCMOKTYBaHHS MICHs NPUAOMY BCEpeMHY

Xapyosuii BrIHB [Ha BcMOKTYBaHHs He BIUIMBAa€ OJJHOMACHHI npuitoM ki (1ka 3 BHCOKUM
BMIiCTOM XHDY)

0301
BaranbHui [LIBuaxuii po3noAin y no3acy/IMHHHX MpOCTOpax
CraGinsHuii cran npotarom 3 aHiB (i3 peskumoM npuiiomy 400 mMr oauH
a3 Ha JIEHb)
(O6'em posnoziny (cepeaniit) |[[IpuGnuzHo 2 1/ Kr
3B’ A3yBanHA 3 OinkamMu [pu6ausno 40-42%, HezaneskHO Bifl KOHUEHTpAaLllil npenapaty. B ocHoBHOMY
nJ1a3MH KpoBi 3B’ 13aHH 13 CHPOBAaTKOBHUM anb0yMiHOM
Tranuna Konuentpauis CrisBiaHomwenns 10
J1a3MH
[Tnasma 3.1 mr/n “
CnnHa 3.6 mr/n 0.75-1.3
Pinuua y myxupsx 1.6' mr/n 1.7
CnusoBa GpoHXiB 5.4 mr/kr 1.7-2.1
AneBeonspHi Makpogaru 56.7 Mr/kr 18.6 - 70.0
EnitenianbHa BUCTUIOYHA pilHHA 20.7 mr/n 5-7
BepxHbolesnensa nasyxa 7.5 mr/kr 2.0
ETmoinanbHa nasyxa 8.2 Mr/kr 2.1
IMoninu Hoca 9.1 mr/kr 2.6
IHTepcTHIlIANbHA PilHHA 1.0 Mr/n 0.8 —1.4>°
JKinoui craresi wsxu* 10.2* mr/kr 1.72¢
*BHYTpIilIHBOBEHHE BBeleHHA ofHopaszosol fo3u 400 Mr
' Yepes 10 rox micns BBeICHHA
? He3B’s13aHA KOHLIEHTpALis
3 ia 3 roa go 36 roj micns BBEAEHHS 103H
4 B kiHUi iHy3iT
MeTaboaism
[Biorpancdopmauis daza II: 52% nepopanbHoi 1034 Y BUIIIAAI KOH torauii
MJIIOKYPOHiy Ta cynbdarty
IAkTHBHHH MeTaboniT(u) Hemae
Bupenenns
TepMiH HaniBBHBEJECHHS [Tpu6nu3no 12 roaux
Cepenniit cucremunii knipenc Big 179 no 246 mn / xB (nicnsa npuiiomy ao3u 400 mr)
(C1/F) Hupkosuit knipenc 6au3bko 24 - 53 M / XB, 1m0 nepeadayae 4acTKOBY

KaHalbleBy peabcopbliilo npenapary 3 HUpoK
% posu, wo BusoauThCA 3 [[IpuGausnHo 19% Juig He3MiHeHoro npenapary
ceuero [Tpu6nnsHo 2,5% ana cynsdar-merabomnity
[TpuGnusHo 14% mna rimokKypoHiay-merabosiTy
% 103H, 1110 BABOAHTECS 3 [puGnu3no 25% He3MiHEHOro npenapary
ipexaniamu [TpuGnusno 36% ana cynbdar-mertadonity
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Moxcudnokcaunn (y Burnani rinpoxnopuay) 100 mr WHOPAR wactuna 4 Bepecens 2019
TabneTku, MO AHCIEPryOThHCH Poaninu 6 & 7 ononneno: bepeseus 2020
(Mikpo JTaGc Jimiten), TB349

[okypoHia-MeTaboliT He BiIHOBIIOETHCS

DapMaKOKiHeTHYHA Uliniiinmii B aianasoni 50 - 1200 Mr nicns oaHopasoBoro npuitomy Ta
iniiinicTs 10 600 Mr mic/s NpuitoMy OIMH pa3 Ha a06y npoTarom 10 aHiB.
B3aemonil 3 iHmuMu JikapcsKUMHE 3aco6amMu

MeraGonisyroui pepmentn  BincyThicTs B3aeMoail 3 nikapchkuMu 3aco6aM, 1110 NPOXOAATH
GioTpatchopmauito dasn I i3 3anyyennsm dpepmenTis nuToxpomy P450
DKoaHHX 03HaK OKHCHOrO MeTabonizMy

Hayienmu nimub020 6iky ma nayicumu 3 HUILKOK MAcolo Mina

VY 310poBuX R0OpOBONBLIB i3 HHM3BKOI Macow Tija (30KpemMa y »KIHOK) Ta y 310pOBHX
A00poBOJILLIB JIITHLOrO BiKy CrOCTEpirani BHIly KOHIUEHTPALiIO penapary B rjia3Mi Kposi.
Hupxosa Hedocmamuicme.

He BusiBJieHO iCTOTHMX 3MiH ()AapMAKOKIHETHKM MOKCH(IOKCAUMHY Y MAUi€HTIB i3 MOpyLEeHHAM
GyHKnii HUpoOK (BKIIOYAIOYM MALliEHTIB 3 KilipeHcoM Kpeatuniny > 20 mn/xs/1,73 m?). Ockinbku
GyHKUIA HUPOK 3HHXKYETBCA, KOHUEHTpauis wmeraGonity M2 (rmokypouiny) 36iabimyersbes a0
nokasHuka 2,5 (y nauieHTis i3 KaipeHcoM kpeaturiny < 30 mu/xs/1,73 m?).

IHopywenns gyuxyii nevinku.

Ha niacrasi nanux jocnimkeHe (apMakoKiHETHKM, fAKi TPOBOAMIM 3a YyYacTiO MALEHTIB i3
TNeYiHKOBOI HepoctaTHicTio (knacH A, B, C 3a knacudikauicro Yaiinna — IT°10), HEMOMIHBO
BH3HAYMTH, YH € PI3HHULA MOPIBHAHO 31 3J0poBHMH 100poBOnbLAMH. TTopyiueHHs GyHKUIT nedinkn
Oyno nos’s3ane 3 Ginbworo aiero M1 y nnasmi Kpoei, Toai K Aif BUXiAHOT NiKapChKOl peyoBHHH
Oyna nopiBHAHHOIO 3 Ji€I0 Y 340POBHX J0OPOBOMBLIE.

XapakTepuCTHKM BCMOKTYBaHHS MokcHdnokcauuH Tabnerok, mwo aucnepryiorses no 100 mr
BH3Ha4Yal¥ y 3J0pOBHX J0OPOBOJIbLIIB HACTYTHMM YHHOM:

Moxcupnokcauux
XapakTepHCTHKH Cepeane apudmernyne =
CranaapTHe BiiXHiaeHHs

MaxkcumansHa KoHueHTpauist (Crmax) 3.22 + 0.74 mMxr/mn
IMnoma nix kpusoio (AUCo-inf) 5iK Mipa 30.8 + 5.2 Mkr.rog/mn
CTYNEHA NMOrJMHAHHSA
Yac pocarHeHHs MaKCHManbHOI KOHLIEHTpaLiT 0.92 0.33-2.67) roxn*
(tmax)

¥ Meniana (nianason)

5.3 okainiuni nani3 Ge3nekn
Bnius Ha KpOBOTBOpHY CHCTEMy (He3HayHE 3HMIKEHHS KiJIbKOCTI €PUTPOLIMTIB Ta TPOMOOLMTIB)
criocTepirascs y mypis Ta masn. SIK i NpH 3acTocyBaHHi iHIUMX XiHOJIOHIB, renaToTOKCHYHICTh
(mizBuLIeHHs piBHS (epMeHTIB MeuiHKK Ta Bakyo/bHa Jerpajallis) BiA3Hauanacs y mypis, MaBm Ta
cobak. V masn ¢ikcyBann BHMaaku HelpotokcHuHocti (ypaxenus LIHC, ske npossnanocs
cyanomamu). Bkasani edekTH crmocrepiranmcs TIIBKH  micAs  MpUHOMY  BHCOKMX 103
MOKCH(IOKCcaliHy abo micis JOBrOTPHBANOrO 3aCTOCYBAHHS NPENapary.

Moxkcudnokcaums, sk i iHmMi XiHOJMOHM, MOKAa3aB TMeHOTOKCHYHICTH TMijA vac Tefc;gjafifp*;ﬂx

Gakrepiamu abo kiiTuHamu ccaBuiB. OCKinbKM BKasaHuii epeKT NMOACHIOETHEH - B3ACMO L]

OakrepianbHOIO ripa3ol0 Ta B pasi BHILOT KOHLEHTpalii — B3a€MOJIEI0 3 TO "0{391»16[}&30
fo i

o &

oY
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Mokxkcudnokeauun (y surasi rizpoxnopuay) 100 mr WHOPAR uacruna 4 Bepecens 2019
Tabnetiu, mo aucnepryoThes Posninu 6 & 7 onosneno: bepesens 2020

(Mikpo JlaGe Jlimiten), TB349

KJIITHHAX CCaBLiB, MOXKHA [PUIMYCTUTH HASBHICTH MOPOroBOT KOHLEHTpAUii A8 reHOTOKCHUYHOCTI.
[lix yac TectiB in vivo He Gyno BUABNEHO 03HAK FEHOTOKCHYHOCTI, HE3BAKAKOYM HA 3aCTOCYBAHHA
BUCOKHX /103 MOKCH(IoKcaunHy. TakuM 4HHOM, Tpenapar nokasas JOCTaTHil moTeHuian Gesnexu
AlA  JIOJMHH TIPH  3aCTOCYBAHHI B TepaneBTHYHill 103i. MokcudiokcauMH He mnoKasaB
KaHLEPOreHHOro e(eKTy Mij1 yac J0C/iUKeHHS, SIKe IPOBOAMIIHN Ha L1ypaXx.

MoKcHpIOKCAUMH  NPOJEMOHCTPYBAB  BIACYTHICTH (DOTOTOKCHYHMX Ta (DOTOrEHOTOKCHYHHX
BJIACTMBOCTEH NPH HOrO TECTYBAaHHI B paMKaX KOMIUJIEKCHOT NpOrpaMu Mij Yac JOCHiIPKeHb in vitro
Ta in vivo. B Taknx caMux yMoBaXx iHIIi XiHOJOHH IEMOHCTPYBaIM BKa3aHi edekTH.

Y BHCOKHX KOHUEHTPaLifsX MOKCH(]IOKCALIMH i€ SK iHrGITOp WBHAKOrO KOMIIOHEHTA 3aTPHMAaHOTrO

BUNIPAMJIAIOYOrO KaJli€BOro CTpyMy B Kap/iOMiOlMTaX, OTxke, MOKe NMPH3BOAMTH [0 MOOBKCHHS

intepsany QT. Tokcukosmoriuni AoCHiIKeHHA, AKI NMPOBOAMIM Ha cobakax Ta MiA 4Yac SKHMX

MpenapaT 3acTOCOBYBa/lK NMepopajibHo B A03ax = 90 Mr/kr, mo 3abesneuyBano KoHUEHTpalio > 16

MI/JI, BUSBWAM nojoBxkeHHs inteppany QT Ge3 apurmiii. OGOPOTHY HeNeTanbHy IITYHOUKOBY

apUTMIIO CIIOCTEpIirany TibKY NI/ BHYTPIlIHBOBEHHOTO BBEJEHHS BHUCOKOI KYMYJISTHBHOI JI03H,

sika Oinbwe Hixk y 50 pasis mepesuutyBana no3y, nepeabaueny mis momunu (> 300 mr/kr), mo

3a0e3nedyBano KOHLEHTpauilo B miasMi kposi > 200 mr/n (mo Ginsme Hix y 40 pasis

MepeBHILYBaAIO TEPANEBTUYHUIA PiBEHB).

Bifomo, mo XiHONOHM CHPUYMHAIOTH YPAKEHHS XpSALIB BEJMKHX AiapTpomianbHUX cyrno6iB y
monoanx TBapuH. Halimiia mnepopaibHa Jo03a MOKCHQIIOKCAUMHY, sSKa NPU3BOAMTE JI0
apTPOTOKCHYHOro edekTy y Mmonoaux cobak, y YOTUPH pasd MNEPEBHILYBala MaKCHMAJIbHY
peKoMeH/10BaHy TepaneBTuyHy no3y 400 mr (nepenbaueHy ans 50 kr macu Tina), po3paxoBaHy Ha
nijAcTaBi CHiBBIAHOWIEHHA 03a/Maca Tina (MI/Kr), i3 KOHUEHTpPAU€O B 11a3Mi KpoBi, y Ba YH TpH
pasH BHILOIO 3@ KOHLEHTpauilo, nepeabayeHy B pasi 3aCTOCYBaHHSA MaKCHMAIbHOI TepaneBTHYHOT
1103H.

Tectu Ha TOKcMuHiCTh, SIKi MPOBOAMJIMCA Ha IIypax Ta Masnax (MOBTOPHE BBENEHHS NPOTATOM
nepiofy A0 WecTH MicAlliB), He BUABMIIM PHU3UKY AUIs opraHis 3opy. ITij uac gocnimkens Ha cobakax
3aCTOCYBaHHA TiJIbKM BUCOKHMX JI03 NEpOpanbHO (> 60 Mr/Kr) NpU3BOAMIIO 0 KOHLEHTpaLi B ra3mi
KpoBi = 20 MI/n, WO CIIPHYMHANO 3MiHH €JIEKTPOPETHHOrPaMH Ta B OKPEMMX BHMAAKaxX — aTpodiio
CITKiBKH.

IIpn BuBYEHHI BIIIMBY MOKCH(IOKCAlUMHY HAa PenpoAyKTHBHY (GyHKIUiO HIypiB, KpoJiB Ta MaBm
JIOBEJIGHO, IO BiH MNpOHMKae Kpisk muauenty. Jocnaiaw Ha mypax (IpM 3acTOCYBaHHi
MOKCH(IOKCALlMHY NEpPOpalbHO | BHYTPILIHBOBEHHO) i MaBnax (NMEpoOpanbHO), HE BHUSABUIM
TepaToreHHoi Aii MOKcHIOKcauuHy i Horo BruMBY Ha ¢epruibHicTs. IIpn BHYTpilIHEOBEHHOMY
3aCTOCYBaHHI MOKCH(oKcauuHy y n03i 20 MI/KT, O CYNpOBOMKYBANOCH TSKKHMH TOKCHYHHMH
NMpOSBAMH y MATEPiB, y NIOAIB KPOJIiB Bii3Hauanocs HeBenuke 36inbwents Maabdopmauiii xpeGuis i
pebep. Buspneno 36inblueHHA KiNBKOCTI BHKMAHIB y MaBm i KpONiB NpH 3aCTOCYBaHHi
MOKCH(JIOKCaUiHy TpM TEpaneBTHYHMX [Ia3MOBHX KOHLEHTpauisx ans mojei. Y mrypis
BiZI3HAYa10Cs 3MEHIICHHA MacH IJI0Ja, MOYACTIMIAHHA BUNAJKIB BUKUAHIB, HeBelUKe 36i/blIeHHS
TPHUBAJIOCTI MepioAy BariTHOCTI i 36iMbIIEHHA CIOHTAHHOI AKTUBHOCTI MOTOMCTBA NpPH 3aCTOCYBAHHI
MOKCH(JIOKCALMHY, AO03YBaHHA AKOro y 63 pasH NepeBMLLyBalo MakCHMalbHE PEKOMEHIOBAHE Y
MI/KT, NP M1a3MOBIH KOHLEHTpalil y TeparneBTHYHOMY Aiana3oHi AJs JIozeii.

6. ®APMAIEBTHYHI XAPAKTEPUCTHKH
6.1 Cnucok JOMOMIZKHHX Pe4OBHH

Llemono3a mikpokpHcTaniyHa

Harpito kpockapmenosa
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Marsito creapar

Kpewmuito aiokeua konoinuuii 6e3soguuii
ApoMaru3aTop aHaHACOBHIA

Cykpano3za

6.2 Hecymicnicms.
He onwucano.

6.3  Tepmin npuoamnocmi.
36 Mmicauis

6.4  YmoBmu 36epirannsi.
36epirati npu Temneparypi He Bume 30 °C. VHHKATH niaBuiLeHHs Temneparypu monan 30 °C.
3axuiaru Bij csitia Ta Bonor. 36epirati Tabnetku B GnicTepax B HajaHii KapToHHiil KopoGLi.

6.5 VYnakoBka

bnicmepna ynakoexa
Tabnerku nakytorees y 6ini Henposopi [IBX/TIEAIBaK-Amo 6aicrepu va 10 Tabnerok. ITo 10 a6o
no 14 Gaicrepis NakyloTLCA Y KAPTOHHY KOPOOKYy.

6.6 OcobauBi BHMOIH OO YTHII3ALIT
Bynb-KMl HEBMKOpHCTaHMH NPOAYKT abo BiAXOAM CJiA yTHIi3yBaTH BiAMOBIAHO A0 MicLEBHX
BHMOT

7. MNOCTAYAJBHHK

Mixkpo Jla6c Jlimiten

Ne 31, Peiic Kopc Poyn

Banranop-560 001

Kapnaraxka

IHpis

Ten.: +91-80-2237 0451 mo 2237 0457
Qakc: +91-80-2237 046

8. PE®EPEHTHHI HOMEP BOO3 (nporpama npexsaidikanii BOO3)
TB349

9. JATA IIPEKBAJI®IKAIT
31 xoBTHa 2018 p.

10. JOATA IIEPEIJISIAY TEKCTY

Bepecens 2019
Posninu 6 & 7 onorneno: Bepesens 2020

Cnucok aireparypu:
3aranbHe nocunadHg aa niei KXIT:
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Moxifloxacin (as hydrochloride) 100mg WHOPAR Part 4 September 2019
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(Micro Labs Limited), TB349

1. NAME OF THE MEDICINAL PRODUCT
[TB349 trade name] *

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tablet contains moxifloxacin hydrochloride equivalent to 100 mg moxifloxacin.

For the full list of excipients, see section 6.1

3. PHARMACEUTICAL FORM
Tablet

Light yellow to yellow-coloured, circular, flat-faced, bevel-edged, uncoated tablet, with a deep score-line
(snap tab) on one face and shallow convex debossed with “M™ above “100” on other face.

The tablet can be divided into equal doses.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

[TB349 trade name] is indicated in combination with other antituberculosis agents for the treatment of
tuberculosis caused by Mycobacterium tuberculosis.

[TB349 trade name] is only indicated as a second-line antimycobacterial drug when use of first line drugs is
not appropriate due to resistance or intolerance.

Consideration should be given to official treatment guidelines and recommendations for tuberculosis.
Official guidance will normally include WHO and local health authorities’ guidance.

This product is intended for use in children. Nonetheless information is provided on adult health issues such
as pregnancy and breast-feeding, to allow full access to all relevant information.

4.2 Posology and method of administration
Posology

Children weighing less than 30 kg and under 15 years of age:
The recommended daily dose is 10 to 15 mg/kg bodyweight.

Number of [TB349 trade name] tablets for daily treatment according to weight bands

Bodyweight in kg 5-6 79 10-15 16 - 23 24-30

Number of tablets per day | 0.8 15 2 3 4

[TB349 trade name] is not recommended for use in children weighing less than 5 kg.

[TB349 trade name] is not recommended for children and adolescents weighing 30 kg and above, and from
15 years of age, who can take moxifloxacin 400 mg tablets.

" Trade names are not prequalified by WHO. This is the national medicines regulatory agency’s NMRA) responsibility.
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Renal impairment:
No dose adjustment is required in patients with impaired renal function or in patients on chronic dialysis,
including haemodialysis and continuous ambulatory peritoneal dialysis (see section 5.2).

Hepatic impairment:
No dosage adjustment is recommended in hepatic insufficiency.

Elderly
No dosage adjustment is required in the elderly.

Missed dose and vomiting after a dose

It is important that the patient takes the medicine regularly as prescribed. Missing doses can increase the risk
of resistance to moxifloxacin and reduce its effectiveness.

The patient should take a missed dose if it was due fewer than 12 hours ago. If more than 12 hours have
passed since the dose was due, the patient should omit the missed dose and take the next scheduled dose at
the usual time. The patient should not take a double dose.

If the patient vomits within 1 hour of taking [TB349 trade name], the patient should take an extra dose. If
vomiting occurs more than an hour after taking the dose, the patient does not need to take an extra dose and
can take the next dose as usual when it is due.

Method of administration
Oral use
[TB349 trade name] may be taken with food or between meals.

Patients weighing 7 kg or more:

The required number of [TB349 trade name] should be dispersed in approximately 10 mL of drinking water
and the entire mixture should be swallowed. The mixture (tablets dispersed in water) should be used within
10 minutes. An additional volume of water should then be consumed immediately.

Patients weighing 5-6 kg:

For administration of the correct dose, an oral syringe of 10 mL with 1 mL markings is needed. One tablet of
[TB349 trade name] should be dispersed in exactly 10 mL of drinking water and mixed carefully. 8 mL of
the mixture should be drawn up in the syringe and administered to the child.

4.3 Contraindications

[TB349 trade name] is contraindicated in:

-Patients with hypersensitivity to moxifloxacin, other quinolones or to any of the excipients listed in section
6.1.

e Patients with a history of tendon disease/disorder related to quinolone treatment
e Patients with transaminases increase >5 fold ULN

Both in preclinical investigations and in humans, changes in cardiac electrophysiology have been observed
following exposure to moxifloxacin, in the form of QT prolongation. For reasons of drug safety,
moxifloxacin is therefore contraindicated in patients with:

e  Known QT prolongation (congenital or acquired)
Electrolyte disturbances, particularly uncorrected hypokalaemia
Clinically relevant bradycardia
Clinically relevant heart failure with reduced left-ventricular ejection fraction

History of symptomatic arrhythmias
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4.4 Special warnings and precautions for use

The use of moxifloxacin should be avoided in patients who have experienced serious adverse reactions in the
past when using quinolone or fluoroquinolone containing products (see section 4.8). Treatment of these
patients with moxifloxacin should only be initiated in the absence of alternative treatment options and after
careful benefit/risk assessment (see also section 4.3).

Prolongation of QTc interval and potentially QTc-prolongation-related clinical conditions

Moxifloxacin has been shown to prolong the QTc interval on the electrocardiogram in some patients. In the
analysis of ECGs obtained in the clinical trial program, QT¢ prolongation with moxifloxacin was 6 msec +
26 msec, 1.4% compared to baseline. As women tend to have a longer baseline QTc interval compared with
men, they may be more sensitive to QTc-prolonging medications. Elderly patients may also be more
susceptible to drug-associated effects on the QT interval.

Other drugs that prolong the QT interval (see also section 4.5) should be used only when strictly needed and
with caution in patients receiving moxifloxacin. High dose therapy with moxifloxacin should be avoided.
ECGs and serum potassium levels should be closely monitored.

Medication that can reduce potassium levels should be used with caution in patients receiving moxifloxacin
(see also sections 4.3 and 4.5).

Moxifloxacin should be used with caution in patients who are taking medications associated with clinically
significant bradycardia (see also section 4.3).

Moxifloxacin should be used with caution in patients with ongoing proarrhythmic conditions (especially
women and elderly patients), such as acute myocardial ischaemia or QT prolongation as this may lead to an
increased risk for ventricular arrhythmias (including torsade de pointes) and cardiac arrest (see also section
4.3). The magnitude of QT prolongation may increase with increasing concentrations of the drug. Therefore,
the recommended dose should not be exceeded.

If signs or symptoms of cardiac arrhythmia occur during treatment with moxifloxacin, treatment should be
stopped and an ECG should be performed.

Prolonged, disabling and potentially irreversible serious adverse drug reactions

Very rare cases of prolonged (continuing months or years), disabling and potentially irreversible serious
adverse drug reactions affecting different, sometimes multiple, body systems (musculoskeletal, nervous,
psychiatric and senses) have been reported in patients receiving quinolones and fluoroquinolones irrespective
of their age and pre-existing risk factors. Moxifloxacin should be discontinued immediately at the first signs
or symptoms of any serious adverse reaction and patients should be advised to contact their health care
provider for advice.

Hypersensitivity / allergic reactions

Hypersensitivity and allergic reactions have been reported for fluoroquinolones including moxifloxacin after
first administration. Anaphylactic reactions can progress to a life-threatening shock, even after the first
administration. In these cases moxifloxacin should be discontinued and suitable treatment (e.g. treatment for
shock) initiated.

Severe liver disorders

Cases of fulminant hepatitis potentially leading to liver failure (including fatal cases) have been reported
with moxifloxacin (see section 4.8). Patients should be advised to contact their health care provider prior to
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continuing treatment if signs and symptoms of fulminant hepatic disease develop such as rapidly developing
asthenia associated with jaundice, dark urine, bleeding tendency or hepatic encephalopathy.

Liver function tests/investigations should be performed in cases where indications of liver dysfunction occur.
Serious bullous skin reactions

Cases of bullous skin reactions like Stevens-Johnson syndrome or toxic epidermal necrolysis have been

reported with moxifloxacin. Patients should be advised to contact their health care provider immediately
prior to continuing treatment if skin or mucosal reactions occur.

Patients predisposed to seizures

Quinolones are known to trigger seizures. They should be used with caution in patients with CNS disorders
or in the presence of other risk factors which may predispose to seizures or lower the seizure threshold. In
case of seizures, treatment with moxifloxacin should be discontinued and appropriate measures instituted.

Peripheral neuropathy

Cases of sensory or sensorimotor polyneuropathy resulting in paraesthesias, hypoaesthesias, dysaesthesias,
or weakness have been reported in patients receiving quinolones including moxifloxacin. Patients under
treatment with moxifloxacin should be advised to inform their health care provider prior to continuing
treatment if symptoms of neuropathy such as pain, burning, tingling, numbness, or weakness develop in
order to prevent the development of an irreversible condition.

Psvychiatric reactions

Psychiatric reactions may occur even after the first administration of quinolones, including moxifloxacin. In
very rare cases depression or psychotic reactions have progressed to suicidal thoughts and self-endangering
behaviour such as suicide attempts. In the event that the patient develops these reactions, moxifloxacin
should be discontinued and appropriate measures instituted. Caution is recommended if moxifloxacin is to be
used in psychotic patients or in patients with history of psychiatric disease.

Antibiotic-associated diarrhoea including colitis

Antibiotic-associated  diarrhoea (AAD) and antibiotic-associated colitis (AAC), including
pseudomembranous colitis and Clostridium difficile-associated diarrhoea, have been reported in association
with the use of broad spectrum antibiotics including moxifloxacin and may range in severity from mild
diarrhoea to fatal colitis. Therefore it is important to consider this diagnosis in patients who develop serious
diarrhoea during or after the use of moxifloxacin. If AAD or AAC is suspected or confirmed, ongoing
treatment with antibacterial agents, including moxifloxacin, should be discontinued and adequate therapeutic
measures should be initiated immediately. Furthermore, appropriate infection control measures should be
undertaken to reduce the risk of transmission. Drugs inhibiting peristalsis are contraindicated in patients who
develop serious diarrhoea.

Patients with myasthenia gravis

Moxifloxacin should be used with caution in patients with myasthenia gravis because the symptoms can be
exacerbated.

Tendinitis, tendon rupture

Tendinitis and tendon rupture (especially but not limited to Achilles tendon), sometimes bilateral, may occur
as early as within 48 hours of starting treatment with quinolones and fluoroquinolones and have been
reported to occur even up to several months after discontinuation of treatment. The risk of tendinitis and
tendon rupture is increased in older patients, patients with renal impairment, patients with solid organ
transplants, and those treated concurrently with corticosteroids. Therefore, concomitant use of corticosteroids
should be avoided. At the first sign of tendinitis (e.g. painful swelling, inflammation) the treatment with
moxifloxacin should be discontinued and alternative treatment should be considered. The affected limb(s)
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should be appropriately treated (e.g. immobilisation). Corticosteroids should not be used if signs of
tendinopathy occur.

Aortic aneurysm and dissection

Epidemiologic studies report an increased risk of aortic aneurysm and dissection after intake of
fluoroquinolones, particularly in the older population. Therefore, fluoroquinolones should only be used after
careful benefit-risk assessment and after consideration of other therapeutic options in patients with positive
family history of aneurysm disease, or in patients diagnosed with pre-existing aortic aneurysm or dissection,
or in presence of other risk factors or conditions predisposing for aortic aneurysm and dissection (e.g.
Marfan syndrome, vascular Ehlers-Danlos syndrome, Takayasu arteritis, giant cell arteritis, Behcet's disease,
hypertension, atherosclerosis). In case of sudden abdominal, chest or back pain, patients should be advised to
immediately consult a health care provider in an emergency department.

Patients with pre-existing renal disorders

Elderly patients with renal disorders should use moxifloxacin with caution if they are unable to maintain
adequate fluid intake, because dehydration may increase the risk of renal failure.

Vision disorders

If vision becomes impaired or any effects on the eyes are experienced, an eye specialist should be consulted
immediately.

Dysglycaemia

As with all fluoroquinolones, disturbances in blood glucose, including both hypoglycaemia and
hyperglycaemia have been reported with moxifloxacin. In moxifloxacin-treated patients, dysglycaemia
occurred predominantly in elderly diabetic patients receiving concomitant treatment with an oral
hypoglycaemic agent (e.g. sulfonylurea) or with insulin, In diabetic patients, careful monitoring of blood
glucose is recommended.

Prevention of photosensitivity reactions

Quinolones have been shown to cause photosensitivity reactions in patients. However, studies have shown
that moxifloxacin has a lower risk to induce photosensitivity. Nevertheless patients should be advised to
avoid exposure to UV irradiation or extensive/strong sunlight during treatment with moxifloxacin.

Patients with glucose-6-phosphate dehydrogenase deficiency

Patients with a family history of, or actual glucose-6-phosphate dehydrogenase deficiency are prone to
haemolytic reactions when treated with quinolones. Therefore, moxifloxacin should be used with caution in
these patients.

Paediatric population

Due to adverse effects on the cartilage in juvenile animals (see section 5.3), and to limited documentation of
the safety, moxifloxacin should only be wused in children and adolescents with
M. Tuberculosis infection if the benefit is considered to exceed the risk and there are no treatment
alternatives.
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Patients with pre-existing impaired liver function

No dosage adjustment is recommended for mild, moderate, or severe hepatic insufficiency. However, some
changes in the metabolism of moxifloxacin were observed in patients with hepatic insufficiency. Therefore,
moxifloxacin should be used with caution in these patients.

Excipients
It is important to consider the contribution of excipients from all the medicines that the patient is taking.

4.5 Interaction with other medicinal products and other forms of interaction

Cytochrome P450 mediated interactions
In vitro studies with cytochrome P450 isoenzymes (CYP) indicate that moxifloxacin does not inhibit
CYP3A4, CYP2D6, CYP2C9, CYP2CI9, or CYP1A2, suggesting that moxifloxacin is unlikely to alter the
pharmacokinetics of drugs metabolized by these enzymes. Also, CYP450 isoenzymes are not known to be
involved in the metabolism of moxifloxacin. Considering these results, metabolic interactions via
cytochrome P450 enzymes are unlikely.

Clinical studies have shown that there are no interactions following concomitant administration of
moxifloxacin with ranitidine, probenecid, oral contraceptives, calcium supplements, morphine administered
parenterally, theophylline, cyclosporine or itraconazole.

Rifampicin

When co-administered with multiple doses of rifampicin, moxifloxacin AUC decreases by approximately
30%. The clinical consequences of this are unknown, and no dose adjustment is recommended on co-
administration.

Rifapentine
When co-administered with multiple doses of rifapentine, moxifloxacin AUC decreased by 17%. The clinical

consequences of this are unknown, and no dose adjustment is recommended on co-administration.

Rifabutin
No data are available on the effect of co-administration on the exposure to moxifloxacin and rifabutin,

QT-prolonging agents

An additive effect on QT interval prolongation of moxifloxacin and other agents that prolong the QT interval

cannot be excluded. This effect might lead to an increased risk of ventricular arrhythmias, notably torsade de

pointes. Therefore, moxifloxacin should be used with caution in patients treated with any of the following

drugs (see also section 4.4):

- antiarrhythmics class IA (e.g. quinidine, hydroquinidine, disopyramide),

- antiarrhythmics class I1I (e.g. amiodarone, sotalol, dofetilide, ibutilide),

- antipyschotics (e.g. phenothiazines, pimozide, sertindole, haloperidol, sultopride),

- tricyclic antidepressive agents,

- certain antimicrobial agents (saquinavir, sparfloxacin, erythromycin IV, pentamidine, antimalarials,
particularly halofantrine),

- certain antihistaminics (terfenadine, astemizole, mizolastine),

- others (e.g. cisapride, vincamine 1V, bepridil, diphemanil).

Potassium lowering agents

Moxifloxacin should be used with caution in patients who are taking medication that can reduce potassium
levels (e.g. loop and thiazide-type diuretics, laxatives and enemas [high doses], corticosteroids, amphotericin
B) or medication that is associated with clinically significant bradycardia.
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Bivalent and trivalent cations

Chelating agents such as iron, aluminium and magnesium may inhibit the absorption of moxifloxacin.
Concomitant administration or administration of agents containing these cations in temporal proximity to the
intake of moxifloxacin may decrease moxifloxacin exposure by 25-60%. An interval of at least 6 hours
should be left between administration of agents containing bivalent or trivalent cations (e.g. antacids
containing magnesium or aluminium, didanosine tablets, sucralfate and agents containing iron or zinc) and
administration of moxifloxacin.

Concomitant administration of charcoal with an oral dose of 400 mg moxifloxacin led to a pronounced
prevention of drug absorption and a reduced systemic availability of the drug by more than 80%. Therefore,
the concomitant use of these two drugs is not recommended (except for overdose cases, see also section 4.9).

Changes in INR

A large number of cases showing an increase in oral anticoagulant activity have been reported in patients
receiving antibiotics, especially fluoroquinolones, macrolides, tetracyclines, cotrimoxazole and some
cephalosporins. The infectious and inflammatory conditions, age and general status of the patient appear to
be risk factors. Under these circumstances, it is difficult to evaluate whether the infection or the antibiotic
therapy caused the INR (international normalised ratio) disorder. A precautionary measure would be to more
frequently monitor the INR in patients on warfarin or any other anticoagulants.

4.6 Fertility, pregnancy and breastfeeding

Pregnancy

The safety of moxifloxacin in human pregnancy has not been investigated. Moxifloxacin should only be used
in pregnancy if the benefit is considered to outweigh the risks, and there are no available treatment
alternatives. Reversible joint injuries are described in children receiving some quinolones; however this
effect has not been reported as occurring on exposed foetuses. Animal studies have shown reproductive
toxicity (see section 5.3). The potential risk for humans is unknown. Pregnancy should be avoided in women
treated with moxifloxacin. Adequate contraceptive measures should be taken.

Breast-feeding
The use of moxifloxacin during breast-feeding is contraindicated. As with other quinolones, moxifloxacin

has been shown to cause lesions in the cartilage of the weight bearing joints of immature animals. Preclinical
data indicate that small amounts of moxifloxacin passes into breast milk.

Fertility
No specific studies with moxifloxacin in humans have been conducted to evaluate effects on fertility. Animal

studies do not indicate impairment of fertility (see section 5.3).

4.7 Effects on ability to drive and use machines

No studies on the effects of moxifloxacin on the ability to drive and use machines have been performed.
However, fluoroquinolones including moxifloxacin may cause impairment of the patient's ability to drive or
operate machinery due to CNS reactions (e.g. dizziness; acute, transient loss of vision, see section 4.8) or
acute and short lasting loss of consciousness (syncope, see section 4.8). Patients should be advised to see
how they react to moxifloxacin before driving or operating machinery.

4.8 Undesirable effects

Adverse reactions based on all clinical trials with moxifloxacin 400 mg (oral and sequential therapy) sorted
by frequencies are listed below. Of note, the majority of available safety data on moxifloxacin has been
generated in patients with conditions other than tuberculosis in studies of less than three weeks duration.
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Adverse events considered at least possibly related to moxifloxacin treatment are listed below by body
system, organ class and frequency.

Apart from nausea and diarrhoea all adverse reactions were observed at frequencies below 3%. Frequencies
are defined as very common (>1/10), common (>1/100 to <1/10), uncommon (>1/1,000 to <1/100), rare
(=1/10,000 to <1/1,000), very rare (<1/10,000), not known (cannot be estimated from available data).

Frequency of undesirable effects

System Organ Common Uncommon Rare Very Rare
Class
Infections and Superinfections
infestations due to resistant
bacteria or fungi
e.g. oral and
vaginal
candidiasis
Blood and the Anaemia Prothrombin level
lymphatic Leucopenia increased/INR
system disorders Neutropenia decreased
Thrombocytopenia
Thrombocythaemia Agranulocytosis

Blood eosinophilia
Prothrombin time

prolonged/INR
increased
Immune system Allergic reaction Anaphylaxis incl.
disorders (see section 4.4) very rarely life-
threatening shock
(see section 4.4)
Allergic oedema /
angiooedema
(including
laryngeal oedema.
potentially life-
threatening, see
section 4.4)
Metabolic and Hyperlipidaemia Hyperglyaemia Hypoglycaemia
nutrition Hyperuricaemia
disorders
Psychiatric Anxiety reactions Emotional lability Depersonalization
disorders* Psychomotor Depression (in very | Psychotic
hyperactivity/ rare cases potentially | reactions
agitation culminating in self- | (potentially
injurious behaviour, | culminating in
such as suicidal self-injurious
ideations/ thoughts, behaviour, such
or as suicidal
suicide attempts, see | ideations/
section 4.4) thoughts, or
Hallucination suicide attempts,

see section 4.4)
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System Organ Common Uncommon Rare Very Rare
Class
Nervous system | Headache Par-and Hypoaesthesia Hyperaesthesia
disorders* Dizziness Dysaesthesia Smell disorders (incl.
Taste disorders anosmia)
(incl. Abnormal dreams
ageusia in very rare | Disturbed
cases) coordination
Confusion and (incl. gait
disorientation disturbances,
Sleep disorders esp. due to dizziness
(predominantly or vertigo)
insomnia) Seizures incl. grand
Tremor mal convulsions (see
Vertigo section 4.4)
Somnolence Disturbed attention
Speech disorders
Amnesia
Peripheral
neuropathy and
polyneuropathy
Eye disorders* Visual disturbances | Photophobia Transient loss of
incl. diplopia and vision
blurred vision (especially in the
(especially in the course of CNS
course of CNS reactions, see
reactions, see sections
section 4.4 and 4.7)
4.4)
Uveitis and
bilateral acute iris
transillumination
(see section 4.4)
Ear and Tinnitus
labyrinth Hearing impairment
disorders* incl. deafness
(usually
reversible)
Cardiac QT prolongation | QT prolongation Ventricular Unspecified
disorders in patients with | (see tachyarrhythmias arrhythmias
hypokalaemia section 4.4) Syncope (i.e., acute | Torsade de
(see Palpitations and short lasting loss | Pointes
sections 4.3 and | Tachycardia of consciousness) (see section 4.4)
4.4) Atrial fibrillation Cardiac arrest
Angina pectoris (see section 4.4)
Vascular Vasodilatation Hypertension Vasculitis
disorders Hypotension
Respiratory, Dyspnea (including
thoracic and asthmatic
mediastinal conditions)
disorders
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System Organ Common Uncommon Rare Very Rare
Class
Gastrointestinal | Nausea Decreased appetite | Dysphagia
disorders Vomiting and food intake Stomatitis
Gastrointestinal | Constipation Antibiotic associated
and abdominal Dyspepsia colitis (incl. pseudo-
pains Flatulence membranous colitis,
Diarrhoea Gastritis in very rare cases
Increased amylase | associated with life-
threatening
complications, see
section 4.4)
Hepatobiliary Increase in Hepatic impairment | Jaundice Fulminant
disorders transaminases (incl. LDH Hepatitis hepatitis,
increase) (predominantly potentially
Increased bilirubin | cholestatic) leading to
Increased gamma- life-threatening
glutamyl- liver failure (incl.
transferase fatal cases, see
Increase in blood section 4.4)
alkaline
phosphatase
Skin and Pruritus Bullous skin
subcutaneous Rash reactions like
tissue disorders Urticaria Stevens-Johnson
Dry skin syndrome or toxic
epidermal
necrolysis
(potentially life-
threatening, see
section 4.4)
Musculoskeletal Arthralgia Tendinitis (see Tendon rupture
and connective Myalgia section 4.4) (see section 4.4)
tissue disorders* Muscle cramp Arthritis
Muscle twitching Muscle rigidity
Muscle weakness Exacerbation of
symptoms of
myasthenia gravis
(see section 4.4)
Renal and Dehydration Renal impairment
urinary (including increase in
disorders BUN and
creatinine)
Renal failure (see
section 4.4)
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System Organ Common Uncommon Rare Very Rare
Class
General Feeling unwell Oedema
disorders and (predominantly
administration asthenia or fatigue)
site conditions* Painful conditions

(incl. pain in back,

chest,

pelvis and

extremities)

Sweating

*Very rare cases of prolonged (up to months or years), disabling and potentially irreversible serious drug
reactions affecting several, sometimes multiple, system organ classes and senses (including reactions such as
tendinitis, tendon rupture, arthralgia, pain in extremities, gait disturbance, neuropathies associated with
paraesthesia, depression, fatigue, memory impairment, sleep disorders, and impairment of hearing, vision,
taste and smell) have been reported in association with the use of quinolones and fluoroquinolones in some
cases irrespective of pre-existing risk factors (see section 4.4).

There have been very rare cases of the following side effects reported following treatment with other
fluoroquinolones, which might possibly also occur during treatment with moxifloxacin: increased
intracranial pressure (including pseudotumor cerebri), hypernatraemia, hypercalcaemia, haemolytic anaemia,
rhabdomyolysis, photosensitivity reactions (see section 4.4).

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows
continued monitoring of the benefit/risk balance of the medicinal product. Health care providers are asked to
report any suspected adverse reactions to the marketing authorisation holder, or, if available, via the national
reporting system.

4.9 Overdose
Symptoms
Single oral overdoses up to 2.8 g were not associated with any serious adverse events.

Therapy

No specific countermeasures after accidental overdose are recommended. General symptomatic therapy
should be initiated. ECG monitoring should be undertaken, because of the possibility of QT interval
prolongation. Concomitant administration of charcoal with a dose of 400 mg oral moxifloxacin will reduce
systemic availability of the drug by more than 80%. The administration of activated charcoal as soon as
possible after oral overdose may prevent excessive increase of systemic moxifloxacin exposure. About 3%
and 9% of the dose of moxifloxacin, as well as about 2% and 4.5% of its glucuronide metabolite are removed
by continuous ambulatory peritoneal dialysis and haemodialysis, respectively.

5. PHARMACOLOGICAL PROPERTIES

5 | Pharmacodynamic properties
Pharmacotherapeutic group: Quinolone antibacterials, fluoroquinolones, ATC code: JO1 MA 14
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Mechanism of action

Moxifloxacin has in vitro activity against M. Tuberculosis, as well as against a wide range of Gram-positive
and Gram-negative pathogens.

The bactericidal action of moxifloxacin against M. fuberculosis results from the inhibition of the DNA
gyrase, encoded by the gyr4 and gyrB genes.

The wild-type moxifloxacin MIC distribution for clinical isolates of M. tuberculosis has been reported by
different investigators to range between 0.03-1 mg/L. 0.5 mg/L has been suggested as a susceptibility
breakpoint. When resistance to fluoroquinolones arises, it is generally caused by mutations in gyr4. Cross-
resistance within the fluoroquinolone drug class is extensive, though not universal.

Clinical experience

An individual patient data meta-analysis of 50 observational and experimental studies from 25 countries
showed that of 12 030 patients, 7346 (61%) had treatment success, 1017 (8%) had failure or relapse, and
1729 (14%) died. Compared with failure or relapse, treatment success was positively associated with the use
of linezolid (adjusted risk difference 0-15, 95% CI 0-11 to 0-18), levofloxacin (015, 013 to 0-18),
carbapenems (0-14, 0-06 to 0-21), moxifloxacin (0-11, 0-08 to 0-14), bedaquiline (0-10, 0-05 to 0-14), and
clofazimine (0-06, 0-01 to 0-10). There was a significant association between reduced mortality and use of
linezolid (-0-20, -0-23 to -0-16), levofloxacin (-0:06, -0-09 to -0-04), moxifloxacin (-0:07, -0-10 to -0-04), or
bedaquiline (-0-14, -0-19 to -0-10). It was concluded that, although inferences are limited by the
observational nature of the data, treatment outcomes of multidrug-resistant tuberculosis were significantly
better with use of later generation fluoroquinolones, such as moxifloxacin, as well as with use of linezolid,
bedaquiline, clofazimine, and carbapenems.

52 Pharmacokinetic properties
Pharmakokinetics of Moxifloxacin

Moxifloxacin

Absorption
Absolute bioavailability 91%
Oral bioavailability Rapid and almost complete absorption after oral administration
Food effect Absorption not affected by concomitant food intake (high fat meal)
Distribution
General Rapid distribution to extravascular spaces

Steady-state within 3 days (with 400 mg once daily regimen)
Volume of distribution at Approximately 2 L/kg
steady state (mean)

- — :

Plasma protein binding Ap}?roxlmateiy 40-42 %, mdegendent of the concentration of the drug.

Mainly bound to serum albumin
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Tissue Concentration Site: Plasma ratio

Plasma 3.1 mg/L -

Saliva 3.6 mg/L 0.75-1.3

Blister fluid 1.6' mg/L 1.7

Bronchial mucosa 5.4 mg/kg 1.7-2.1

Alveolar macrophages 56.7 mg/kg 18.6 —70.0

Epithelial lining fluid 20.7 mg/L 5-7

Maxillary sinus 7.5 mg/kg 2.0

Ethmoid sinus 8.2 mg/kg 21

Nasal polyps 9.1 mg/kg 2.6

Interstitial fluid 1.0 mg/L 0.8 1.4}

Female genital tract* 10.2¢ mg/kg 1.720

*intravenous administration of a single 400 mg dose

' 10 h after administration

? unbound concentration

* from 3 h up to 36 h post dose

4 at the end of infusion

Metabolism

Phase Il biotransformation: 52% of an oral dose as glucuronide and sulfate
conjugation

Active metabolites

None

Elimination

Elimination half life

Approximately 12 hours

Mean systemic clearance
(CI/F)

179 to 246 mL/min (following a 400 mg dose)

Renal clearance about 24 — 53 mL/min suggesting partial tubular
reabsorption of the drug from the kidneys

% of dose excreted in urine

Approximately 19 % for unchanged drug
Approximately 2.5 % for the sulfate-metabolite

Approximately 14 % for the glucuronide-metabolite

% of dose excreted in faeces

Approximately 25 % of unchanged drug
Approximately 36% for the sulphate-metabolite

No recovery for the glucuronide-metabolite

Pharmacokinetic linearity

Linear in the range of 50 — 1200 mg after single dose and up to 600 mg
after once daily dosing over 10 days.

Drug interactions

Metabolizing enzymes

No interactions with drugs undergoing Phase I biotransformation involving
cytochrome P450 enzymes

No indication of oxidative metabolism

Elderly and patients with low body weight
Higher plasma concentrations are observed in healthy volunteers with low body weight (such as women) and

in elderly volunteers.
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Renal impairment

The pharmacokinetic properties of moxifloxacin are not significantly different in patients with renal
impairment (including creatinine clearance> 20 mL/min/1.73m?). As renal function decreases,
concentrations of the M2 metabolite (glucuronide) increase by up to a factor of 2.5 (with a creatinine
clearance of <30 mL/min/1.73 m?).

Hepatic impairment

On the basis of the pharmacokinetic studies carried out so far in patients with liver failure (Child Pugh A, B,
C), it is not possible to determine whether there are any differences compared with healthy volunteers.
Impaired liver function was associated with higher exposure to M1 in plasma, whereas exposure to parent
drug was comparable to exposure in healthy volunteers.

The absorption characteristics of [TB349 trade name] have been determined in healthy volunteers as follows:

Moxifloxacin
Characteristics Arithmetic mean + Standard deviation
Maximum concentration (Cax) 3.22£0.74 pg/mL
Area under the curve (AUCq.iaf) a measure of 30.8 £5.2 pg.h/mL
the extent of absorbtion
Time to attain maximum concentration (tmax) 0.920.33-2.67) h*
*Median (range)

53 Preclinical safety data

Effects on the haematopoetic system (slight decreases in the number of erythrocytes and platelets) were seen
in rats and monkeys. As with other quinolones, hepatotoxicity (elevated liver enzymes and vacuolar
degeneration) was seen in rats, monkeys and dogs. In monkeys, CNS toxicity (convulsions) occurred. These
effects were seen only after treatment with high doses of moxifloxacin or after prolonged treatment.

Moxifloxacin, like other quinolones, was genotoxic in in vitro tests using bacteria or mammalian cells. Since
these effects can be explained by an interaction with the gyrase in bacteria and at higher concentrations by an
interaction with the topoisomerase Il in mammalian cells, a threshold concentration for genotoxicity can be
assumed. In in vivo tests, no evidence of genotoxicity was found despite the fact that very high moxifloxacin
doses were used. Thus, a sufficient margin of safety to the therapeutic dose in man can be provided.
Moxifloxacin was non-carcinogenic in an initiation-promotion study in rats.

Moxifloxacin was proven to be devoid of phototoxic and photogenotoxic properties when tested in a
comprehensive programme of in vitro and in vivo studies. Under the same conditions other quinolones
induced effects.

At high concentrations, moxifloxacin is an inhibitor of the rapid component of the delayed rectifier
potassium current of the heart and may thus cause prolongations of the QT interval. Toxicological studies
performed in dogs using oral doses of 90 mg/kg leading to plasma concentrations 16 mg/L caused QT
prolongations, but no arrhythmias. Only after very high cumulative intravenous administration of more than
50-fold the human dose (> 300 mg/kg), leading to plasma concentrations of > 200 mg/L (more than 40-fold
the therapeutic level), reversible, non-fatal ventricular arrhythmias were seen.

Quinolones are known to cause lesions in the cartilage of the major diarthrodial joints in immature animals.
The lowest oral dose of moxifloxacin causing joint toxicity in juvenile dogs was four times the maximum
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recommended therapeutic dose of 400 mg (assuming a 50 kg bodyweight) on an mg/kg basis, with plasma
concentrations two to three times higher than those at the maximum therapeutic dose.

Toxicity tests in rats and monkeys (repeated dosing up to six months) revealed no indication regarding an
oculotoxic risk. In dogs, high oral doses (=60 mg/kg) leading to plasma concentrations > 20 mg/L caused
changes in the electroretinogram and in isolated cases an atrophy of the retina.

Reproductive studies performed in rats, rabbits and monkeys indicate that placental transfer of moxifloxacin
occurs, Studies in rats (p.o. and i.v.) and monkeys (p.0.) did not show evidence of teratogenicity or
impairment of fertility following administration of moxifloxacin. A slightly increased incidence of vertebral
and rib malformations was observed in foetuses of rabbits but only at a dose
(20 mg/kg i.v.) which was associated with severe maternal toxicity. There was an increase in the incidence of
abortions in monkeys and rabbits at human therapeutic plasma concentrations. In rats, decreased foetal
weights, an increased prenatal loss, a slightly increased duration of pregnancy and an increased spontaneous
activity of some male and female offspring was observed at doses which were 63 times the maximum
recommended dose on an mg/kg basis with plasma concentrations in the range of the human therapeutic
dose.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients
Microcrystalline cellulose
Croscarmellose sodium
Magnesium stearate
Colloidal anhydrous silica
Pineapple flavour
Sucralose

6.2 Incompatibilities
Not applicable

6.3 Shelf life
36 months

6.4 Special precautions for storage
Do not store above 30°C. Avoid excursions above 30°C. Protect from light and moisture.
Store tablets in blisters in the provided carton.

6.5 Nature and contents of container

Blister pack

Tablets are packed in a white opaque PVC/PE/PVAC-Alu blister of 10 tablets. Such 10 or 14 blisters are
packed in a carton.

Strip pack
Tablets are packed in Alu-Alu strip pack of 10 tablets. Such 10 strips are packed in a carton.

6.6 Instruction for use and disposal

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.
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